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PREFACE 

This Parts Catalog provides information on the IDM 
1810 Disk storage, Models A1, A2, and A3 (formerly 
the IDM 2310 Disk Storage, Models A1, A2, and A3). 
Included are listings and illustrations of all replace­
able assemblies, subassemblies, and detail parts 
released to Production Control on or before September 
11, 1969. 

Second Edition (September 1969) 

This manual, Form 123-0486-2, is a major revision of and makes obsolete Form 123-0486-1. 

Significant changes or additions to the specifications contained in this publication are 
continually being made. When using this publication in connection with the operation 
of IBM equipment, check the latest FE Publications Systems Sequence Listing, Form 
Y20-0073, for revisions or contact the local IBM Branch Office. 

Copies of this and other IBM pUblications can be obtained through IBM Branch Offices. 

A form for reader's comments is provided at the back of this publication. If the form 
has been removed, send your comments to the address below. 

This manual was prepared by the IBM Systems Development Division, Product 
Publications, Department G24, San Jose, California 95114. 

@ Copyright International Business Machines Corporation 1966 
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1810A 

HOW TO USE THIS PARTS CATALOG 

PART I 

To find parts quickly, a general understanding of the structure 
of this catalog is necessary. The catalog is divided into three 
major sections: 

• The Visual Index, containing overall views of the machine, 
with call-outs pointing to detailed figures. 

• The Catalog Section, containing a pictorial breakdown of 
assemblies and subassemblies. 

• The Numerical Index, which is a numerical list of all 
parts used in the machine, with cross-references to the 
figure on which the part is found. 

VISUAL INDEX 
The Visual Index, located before the Catalog Section, contains 
a reduced illustration of every figure in the Catalog Section. 
The reduced illustrations are tied together with flow arrows 
to form a natural progression from large assemblies to small 
assemblies and possibly subassemblies. In effect, a visual 
table of contents is formed by the Visual Index illustrations. 

CATALOG SECTION 
The Catalog Section contains the full-sized illustrations 
previously noted in the Visual Index. Index numbers on 
figures refer to corresponding entries in the Group Assembly 
Parts List accompanying each figure. Refer to part II for 
explanation of terms used in the Group Assembly Parts List. 

NUMERICAL INDEX 
The Numerical Index is located after the Catalog Section and 
contains a complete list, in numerical order, of all part 
numbers used on the machine. Listed with the part number 
is the index and figure number on which the part is illustrat­
ed. The numerical index makes it possible to locate a part 
when only the part number is known. 

STACKED INDEX NUMBERS 
Stacked Index numbers are used 
when showing a part and its 
attaching hardware. The 
sequence of a typical stack is 
shown at the right. The circled 
index number indicates the 
assembly is broken down within 
the figure. 

ILLUSTRATION NOTES 

r:;-.. Plate o Asm 

9 Plate 
2 Screw 
3 Washer 
4 L'W.sher 
5 Nut 

Cross-reference notes are directly on the illustration. The 
illustration's next higher assembly reference, normally 
located in the upper left corner of the page will read: "For 
Parts Not Shown See Figure X". If an assembly is referenced 
to a lower level figure, the note located next to the index 
number will read: "See Figure X." 

DOUBLE LINED DETAIL BOX 
The double lined box differentiates between parts shown on 
the basic model and parts related to a level and/or feature 
difference. An explanation of the level or feature difference 
is given in the double lined box. 

ii 

FINDING A PART 
The Visual Index is the starting point for locating a part. 
The illustrations in the Visual Index are reduced versions of 
all illustrations in the Catalog Section: therefore, the illustra­
tions can be used to find the assembly containing the desired 
part. Use references to the detailed figure in the Catalog 
Section, or to another Visual Index illustration, to determine 
location of part number. 

Once the detailed figure in the catalog section is deter­
mined, finding the part on the figure and referring to the 
listing for the part number and description is all that is 
required in most cases. If the first catalog section figure 
referenced shows the assembly containing the required part, 
the index number for the assembly will reference a lower­
level figure where the assembly is broken down to its 
component parts. If the figure referenced by the Visual 
Index contains neither the part nor an assembly containing 
the part, it is then necessary to go to the next higher 
assembly figure. This figure should then contain the part 
or an assembly containing the part; if not, an even higher 
level figure must be used. Refer back to the Visual Index 
for some other figure that could show the desired part. 

Note: Many detailed parts are unavailable, because they are 
part of an inseparable assembly (two or more parts welded 
or bonded together), or because they are part of an assembly 
purchased as a unit. If parts are found on a welded or 
bonded assembly, the following note follows the description 
of the assembly: "Assembly components are not replaceable:' 
If the part is found on a purchased assembly, and the detail 
parts of this assembly do not have IBM part numbers, the 
note following the assembly description will read: "Assembly 
components are not available." In either case, you need 
to obtain the part number of the assembly, rather than the 
detailed part. 

EXAMPLE FOR ORDERING PARTS 

I.t - 5726422 

- 1 33tt921 
2 18785tt 
3 21098tt 

- tt 5357050 
- 5 320tt2 
- 6 5357066 
- 7 53570&7 
- 8 13043tt 
- 9 56079 

10 5726436 

FAN ASH-PIS ENCLOSURE REF 
FOR NEXT HIGHER ASSEMBLY SEE FIGURE 1-18'+ 
FOR ILLUSTRATION SEE FIGURE If 

TERMINAL,RING- 18-22 AWG,II6 HOLE,lNS 
SHIELD, TERMINAL BLDCK- 2 POS 
SCREW. RO HD MACH-6-32 X .250 LG ATT PT 
FAN ASH-NO CONNECTOR 
SCREW, MACH BIND. HO 10-32 X .375 LG AlT PT 
• BLADE 
· MOTOR 208V/230V Goey 220V soey 
· SCREW/MACH-SLOTTED HEX HO 10-32 X .375 LG AlT PT 
• WASHER. LOCK-EXT T .19510 .410 00 Ail PT 

. HEADER-POWER SUPPLY FAN 

If the entire fan is required, part number 5726422 should be 
ordered (all one dot items will be received). If only the 
subassembly is required, part number 5357050 should be 
ordered (all two dot items will be received). Each part may 
be ordered individually. 



1810A 

HOW TO USE THIS PARTS CATALOG 

PART II 

CD AR 
As Required (AR) in the units per assembly column 
denotes that the quantity is used as required. 

0) NO NO. 
When this indication appears in the part number column, 
it denotes a group of parts for which no assembly part 
number has been assigned, and the detail parts should 
be ordered separately. CD ATTPT 

Attaching Parts: These parts are used to attach a 
subassembly to an assembly. The attaching parts are 
listed immediately following the part to be attached. 

CD "COMM" 
Commercial hardware: When this indication appears in 
the part number column, it denotes hardware procurable 
from normal commercial sources and not identified by 
an IBM part number. 

REF 
This entry in the units per assembly column denotes an 
assembly which is completely assembled on a preced­
ing illustration. Quantities for such items are found in 
its next higher assembly. 

o INDENTURE 
The relationship of a part to its next higher assembly is 
indicated by indentures. For example: 

® SIMILAR ASSEMBUES 
If two assemblies contain a majority of identical parts, 
they are broken down on the same list. Common parts 
are shown by one index number. Parts peculiar to one 
or the other of the assemblies are listed separately and 
identified by U sable On Code. 

I 2 3 4 
Unit 

Assemblies and Detail Parts of Unit 
Attaching Parts for Assemblies & Detail Parts 

Subassemblies 
Attaching Parts for Subassemblies 

Detail Parts for Subassemblies, etc. 

® USABLE ON CODE 

CD II LOZENGE 
The lozenge in the part number column denotes the part 
is procurable but not recommended for field replacement, 
and that the next higher assembly should be ordered. 

Part application and interchangeability is indicated by 
the usable on code. If this column is blank, the parts 
pertain to all equipment(s) covered. Two types of 
codes are used. The alphabetic code denotes similar 
assemblies and/or features: the numeric code denotes 
level. Refer to the beginning of each list for the 
explanation of the coders). 

CD NP 
The entry NP in the part number column denotes the 
assembly is non-procurable and the detail parts should 
be ordered separately. 

® SUFFIX CODE 
The suffix code indicates the month (alphabetic) and the 
year (numeric) of the engineering change which affected 
interchangeability of the part. 

EXAMPLE OF PARTS LIST 

LI ST AND UNITS USABLE 
INDEX PART DESCRIPTION PER ON 
NO. NO. 1 2 3 4 ASM. CODE 

DRIVE MOTOR ASSEMBLY 

2-

~ 
~CODE A USED ON 60 HERTZ ONLY )!D f NPJ:D 

CODE B USED ON 50 HERTZ ONLY Q( CODE 1 USED ON ASM PRIOR TO B6 SUFFIX 

- 2199376 MOTOR ASM,DRIVE-115/220 VOLTS 60 HERTZ REF 1A 
- 2199386 NP MOTOR ASM,DRIVE-220 VOLTS 50 HERTZ REF IB 

FOR NEXT HIGHER ASM SEE FIGURE 1 -92 

O?~ CD. 
FOR ILLUSTRATION SEE FIGURE 2 

~ - 1 2204176 r< PULLEY,50 HERTZ A 
- 1 2199255 PULLEY,50 HERTZ B 
- 2 79842 SETSCREW,SPLINE DR CUP PT 8-32 X 3/8 LG ATT PT AR 
- 3 220411.!-0 MOTOR ASM,220V AC 60 HERTZ 1 A 
- 4 NO NO. MOTOR ASM,220V AC 50 HERTZ 1 B 
- 5 552~ SCREW,MACH BIND HD 8-32 X 0.525 LG ATT PT 4 
- 6 2204082 3 FERRULE,OUTER 1 
- 7 2204033 FERRULE,INNER 1 
- 8 "COMM" ft . MOTOR,1/12 HP-220V 60 HZ 1 
- 8 2199258 . MOTOR,DRIVE - 220V 50 HZ 1 
- 9 2199401 ):( PLATE,MOTOR MT-115/220 VOLTS 60 HERTZ 1 A 
- 9 2199402 ):( PLATE,MOTOR MT-220 VOLTS 50 HERTZ 1 B 

iii 



VISUAL I 
COVERS AND FRAME 

VISUAL IV 
13 SO ASSEMBLY 

VISUAL VI 
GATE AND BLOWER ASSEMBLY 

iv 
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VISUAL VII 
POWER SEQUENCE AND CABLES 

MASTER VISUAL INDEX 

VISUAL III 

13 SO ASSEMBLY 

VISUAL VIII 
POWER SUPPLIES 
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FRONT DOOR ASSEMBLY 
FIGURE 2 
PAGES 

FRAME AND COVER GROUP 
FIGURE 1 
PAGE 1 

VISUAL INDEX I 

v 



13 SD GROUP 
FIGURE3 
PAGE 6 
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VISUAL INDEX 11------------



ELECTRONIC GATE ASSEMBLY 
FIGURE 9 
PAGE 20 

AC BOX ASSEMBLY 
FIGURE 6 
PAGE 16 
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INTERLOCK ASSEMBLY 
FIGURES 
PAGE 14 

VISUAL INDEX III 

vii 



ACTUATOR ASSEMBLY 
FIGURE 11 
PAGE 24 

DRIVE MDTOR ASSEMBLY 
FIGURE 8 
PAGE 19 
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SPINDLE AND MAGNETIC CHUCK ASSEMBLY 
FIGURE 1 
PAGE 18 

BLOWER ASSEMBLY 
FIGURE 10 
PAGE 23 

VISUAL INDEX IV 



GATE AND POWER GROUP 
FIGURE 13, (Sheet 1 of 2) 

PAGE 28 

48 VOLT 6 AMP POWER SUPPLY ASSEMBLY 
FIGURE 22 
PAGE 50 
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GATE AND POWER GROUP 
FIGURE 13, (Sheet 2 of 2) 
PAGE 29 

VISUAL INDEX V 

ix 
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GATE ASSEMBLY 
FIGURE 14 
PAGE 33 
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VISUAL INDEX VI 

• I 

COOLING UNIT ASSEMBLY 
FIGURE 15 

PAGE 36 
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50/60 HERTZ POWER SEQUENCING ASSEMBLY 
FIGURE 16 
PAGE 38 
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8 AMP POWER SUPPLY ASSEMBLY 3 VOLT 
FIGURE 19 

PAGE 44 

POWER SUPPLY ASSEMBLY 
FIGURE 17 
PAGE 40 
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TS AT 12 AMP POWER SUPPLY ASSEMBLY 6VOL 
FIGURE 20 
PAGE 46 

BLOWER ASSEMBLY 
FIGURE 18 
PAGE 42 

VISUAL INDEX VIII 

ASSEMBLY 3 VOLTS AT 12 AMP POWER SUPPLY 
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PAGE 48 
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1810A 

LIST 1 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

FRAME AND COVER GROUP 

1 
CODE A USED ON COLOR GROUP - RED 
CODE B USED ON COLOR GROUP - YELLOW 
CODE C USED ON COLOR GROUP BLUE 
CODE D USED ON COLOR GROUP - GREY 
CODE E USED ON SHIPPING GROUP 
CODE F USED ON MODEL 1 DNLY 
CODE G USED ON MODEL 2 ONLY 
CODE H USED ON MODEL 3 DNLY 

2195100 FRAME AND COVER GROUP NP 
FOR ILLUSTRATION SEE FIGURE 1 

- 1 2195096 · WELD ME NT ASM,TOP COVER 1 
- 2 5319854 · SCREW, SELF TAPPING, 8 32 X .375·LONG ATT PT 6 
- 3 2195212 · · FILLER, TOP COVER 1 
- 4 731626 · · SCREW, PAN HEAD, 6-32 X .25 LONG 11 
- 5 2195385 · · LOUVER TOP REAR 2 
- 6 2195594 · SEAL,ACOUSTICAL-FRONT 1 
- 7 2195592 · SEAL,ACOUSTICAL-TOP 1 

8 2195392 · BRACKET 6 
- 9 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 6 
- 9A 2195596 SEAL ACOUSTICAL t 
- 10 2195595 PLATE,TOP COVER BAFFLE 1 
- 11 332620 · SCREW,MACH-BIND HO 10-32 X 1/2 LG ATT PT 4 
- 12 45690 · WASHER,FLAT ATT PT 4 

13 9092 • WASHER LOCK,SPLIT RING, .194 ID .3370D ATT PT 4 
- 14 11598 · NUT,HEX, 10-32 X 0.375 FL W ATT PT 4 
- 15 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 3 
- 16 45690 · WASHER,FLAT ATT PT 4 
- 17 2195392 · BRACKET 3 
- 18 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 3 

19 2194603 • COVER ASSEMBLY,RH HAND END 1 
ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 

- 20 208529 · BUMPER,RUBBER-FOR 3/16 HOLE 3 
- 21 513668 · CATCH,FRICTION LATCH 1 
- 22 731626 · SCREW, PAN HEAD, 6-32 X .25 LONG ATT PT 2 
- 23 2191006 · LATCH ASSEMBLY 3 

24 257189 • NUT, HEX 8 32 ATT PT 6 
- 25 2190974 · · HANDLE, LATCH 1 
- 26 2190973 · · RETAINER, LATCH 1 

27 2190972 · • BOLT,LATCH 1 
- 2B 2191007 · · SPRING-COMPRESSION 1 
- 29 2190971 · • HOUSING,LATCH 1 
- 30 2242381 · COVER ASSEMBLY,FRONT 1 

FOR DETAIL BREAKDOWN SEE FIGURE 2 
- 31 2194951 · HINGE,RH END COVER 3 

32 2181004 • SCREW HEX HD SELFTAP 10-32 X .375 LONG ATT PT 6 

2 



1810A 

L,IST 1 CONT. 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 234 ASM. CODE 

FRAME AND COVER GROUP -CONT 

1 - 33 2195581 · 8RACKET,DOOR-LATCH MTG. 1 
34 2181004 · SCREW HEX HD SELFTAP 10 32 X .375 LONG ATT PT 2 

- 35 528404 · LATCH,DOOR 1 
- 36 2242376 · 8RACKET,HINGE MTG. 2 

37 2181004 · SCREW HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
- 38 2173248 · HINGE-FRONT DOOR 2 
- 39 19944 · SCREW,MACH-8IND HD 8-32 X 3/4 LG ATT PT 4 

40 2125963 · WASHER,LOCK INT TEETH NO.8 X 9/16 00 ATT PT 4 
- 41 257188 · NUT,PLAIN,HEX- 8-32 X 11/32 FL 1 ATT PT 4 
- 42 2194950 • HINGE,LH END COVER 3 
- 43 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 6 
- 44 2194637 · COVER ASSEMBLY,LH END 1 

ASSEM8LY COMPONENTS ARE NOT REPLACEABLE 
45 208529 · 8UMPER,RUBBER FOR 3/16 HOLE B 

- 46 513668 · CATCH,FRICTION LATCH 1 
- 47 731626 · SCREW, PAN HEAD, 6-32 X .25 LONG ATT PT 2 
- 48 513668 • CATCH, FRICTION LATCH 1 
- 49 731626 · SCREW, PAN HEAD, 6-32 X .25 LONG ATT PT 2 
- 50 513669 · STRIKE-FRICTION LATCH 1 

51 731626 · SCREW, PAN HEAD, 6-32 X .25 LONG ATT PT 2 
- 52 2195632 · STIFFENER,LATCH 1 
- 53 21BI004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 2 

54 513669 · STRIKE FRICTION LATCH 2 
- 55 731626 · SCREW, PAN HEAD, 6-32 X .25 LONG ATT PT 4 
- 56 2194968 · SPACER,DOOR LH,REAR 1 
- 57 2181004 · SCREW-HEX HD SELFTAP 10 32 X .375 LONG ATT PT 7 
- 58 2194984 • HINGE,FRAME 3 
- 59 32042 · SCREW, MACH 8IND. HD 10-32 X 3/8 LG. ATT PT 6 

60 2194989 · PIN,DOOR HINGE 3 
- 61 2194949 · STRIKER,LH END 1 
- 62 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 2 
- 63 2194970 · SPACER,RH,TOP AND BOTTON 1 
- 64 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
- 65 2195421 · STRIKER,LEFT STl 1 
- 66 509772 · SCREW, BIND HD 10-32 X 0.438 LONG ATT PT 2 
- 67 9092 · WASHER-LOCK,SPLIT RING, .194 10 .33700 ATT PT 2 
- 68 11598 · NUT,HEX, 10-32 X 0.375 FL W ATT PT 2 

69 2196225 · SPACER,REAR 1 
- 70 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 7 
-7l 2194948 · STRI KER, RH END 1 

72 2181004 · SCREW HEX HD SELFTAP 10 32 X .375 LONG ATT PT 2 
-73 2195190 · SPACER, .025 THICK 1 
- 74 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
- 75 2195590 · BRACKET,CONTROL PANEL MTG. 2 
- 76 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
-77 2242900 · NAMEPLATE,DISK STORAGE 1810 1 

78 2195102 · FRAME ASSEMBLY,SINGLE BAY 1 
- 79 2194679 · · JACK, LEVEll NG 4 
- 80 186950 · · NUT,PLAIN,HEX- 1/2-13 X 3/4 FL W 4 

81 2162666 · • CUP 4 
- 82 587814 · · CASTER,SWIVEL- 3 IN. WHL W/MTG PLATE 4 
- 83 5350092 · · SCREW, SELF TAP HEX WSR,I/4-20 X 0.750 LG ATT PT 16 

FOLLOWING COMPONENTS ARE FEATURES ONLY 

- 84 2195202 COVER ASSEMBLY,FRONT RED 1 A 

3 



1810A 

LIST 1 CONT. 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

FRAME AND COVER GROUP -CONT 

1 - B4 2195203 COVER ASSEMBLY. FRONT YELLOW 1 B 
84 2195201 COVER ASSEMBLY. FRONT BLUE 1 C 

- 84 2195204 COVER ASSEMBLY,FRONT GRAY 1 0 
ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 

- 85 2181004 SCREW-HEX HO SELFTAP 10-32 X .375 LONG ATT PT 3 
- 86 2195313 KICKSTRIP-SINGLE BAY 2 E 
- 87 2181004 SCREW-HEX HO SELFTAP 10-32 X .375 LONG ATT PT 4 
- 88 2194970 SPACER,RH,TOP AND BOTTON 1 E 
- 89 2181004 SCREW-HEX HO SELFTAP 10-32 X .375 LONG ATT PT 4 
- 90 2195314 KICKSTRIP-SIOE 2 E 

91 2181004 SCREW HEX HO SELFTAP 10 32 X .375 LONG ATT PT 6 
- 92 2195417 COVER ASSEHBLY,REAR RED 1 A 
-92 2195418 COVER ASSEMBLY,REAR YELLOW 1 B 

92 2195416 COVER ASSEMBLy,REAR BLUE 1 C 
- 92 2195419 COVER ASSEMBLY,REAR GRAY 1 0 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
93 2195625 PLATE 2 F 

- 93 2195625 PLATE 1 G 
- 94 79778 SCREW-SELF TAPPING NO. 6-32 X 5/16 LG ATT PT AR 

95 2195179 CONTROL PANEL.MOO 1 1 F 
- 95 2195180 CONTROL PANEL,MOO 2 1 G 
- 95 2195181 CONTROL PANEL,MOO 3 1 H 

96 34512 SCREW,MACH BIND HO B-32 X 3/8 LG ATT PT 4 
- 97 1090873 WASHER, LOCK - .168 10 X .296 00 ATT PT 4 
- 98 257189 NUT, HEX 8-32 ATT PT 2 

ENDOF LIST 1 

4 



LIST 2 

LI STAN D PART IN DEX NUMBER NUMBER 

2 -
2242381 

- 1 2242325 
- 2 38442 
- 3 2242380 
- 4 38442 

5 2242359 
- 6 2242324 
- 7 2242377 

8 2242379 
- 9 224237B 
- 10 2242352 

1810A 

FIGURE 2. FRONT DOOR ASSEMBLY. 
SEE LIST 2 

DE SCR I PT ION 
1 234 

FRONT DOOR ASSEMBLY 

COVER ASSEMBLY,FRONT 
FOR ILLUSTRATION SEE FIGURE 2 
FOR NEXT HIGHER ASM SEE FIGURE 1-30 

· TRIM,DOOR 

· SCREW,MACH FL CSK HD 6 32 X 114 LG 

· HANDLE,DOOR 6.88 X 0.375 

· SCREW,MACH-FL CSK HD 6-32 X 1/4 LG 

· PLATE,DOOR HANDLE 

· GLASS,DOOR 41.75 X 28.53 

· GUIDE,NYLON 4.00 X 0.375 X 0.250 

· SEAL,RUBBER 

· SEAL,KOROSEAL 42.00 X 0.59 X 0.25 

· FRAME,DOOR 

END OF LIST2 

ATT 

ATT 

PT 

PT 

/" 
/" 

/'" 

UNITS USABLE 
PER ON 
ASM. CODE 

REF 

1 
7 
1 
2 
1 
1 
8 

AR 
1 
1 

5 
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FIGURE 3. 13 SO GROUP. 
SEE LIST 3 

6 
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L:IST3 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

13 SO GROUP 

3 
CODE A USED ON MODEL 1 ONLY 
CODE B USED ON MODEL 1 AND 2 ONLY 
CODE C USED ON 60 HERTZ ONLY 
CODE 0 USED ON 50 HERTZ ONLY 

2195100 13 SO GROUP NP 
FOR ILLUSTRATION SEE FIGURE 3 

- 1 2242382 • BEZEL 1 - 2 615818 • SCREW, WING HEAD 10-32 X 1/2 LONG ATT PT 8 

FOLLOWING COMPONENTS ARE FEATURE ONLY 

- 4 2195589 COVER 1 B 
- 5 81693 SCREW, MACH-BIND HD 6-32 X 3/8 LG ATT PT 4 B 

6 2195589 COVER 1 A 
- 7 81693 SCREW, MACH-BIND HD 6-32 X 3/8 LG ATT PT 4 A 
- 8 22076BO 13 SO ASM,60 HERTZ 1 C 

8 2207670 13 SO ASH,50 HERTZ 1 0 
USED ON HODELS 1,2 AND 3 
FOR DETAIL BREAKDOWN SEE FIGURE 4 

9 2207680 13 SO ASH,60 HERTZ 1 C 
- 9 2207670 13 SO ASM,50 HERTZ 1 0 

USED ON HDDELS 2 AND 3 ONLY 
FOR DETAIL BREAKDOWN SEE FIGURE 4 

- 10 2207680 13 SO ASM,60 HERTZ 1 C 
- 10 2207670 13 SO ASM,50 HERTZ 1 0 

USED ON HODEL 3 ONLY 
FOR DETAIL BREAKDOWN SEE FIGURE 4 

- 11 2195908 CABLE ASH, DC POWER-SINGLE DISK NO. 1 1 
USED ON FIRST 13 SO 
FOR COMPONENTS SEE FIGURE 23-lC AND 10 

- 12 2195909 CABLE ASH, DC POWER-SINGLE DISK NO. 2 1 
USED ON SECOND 13 SO 
FOR COMPONENTS SEE FIGURE 23-lC ANO-1D 

- 13 2195910 CABLE ASM, DC POWER-SINGLE DISK NO. 3 1 
USED ON THIRD 13 SO 
FOR COMPONENTS SEE FIGURE 23-lC AND-lO 

- 14 2195630 GUARD,COVER AR 
15 438592 SCREW,MACH BIND HD 8 32 X 2 1/4 LG ATT PT AR C 

- 15 438604 SCREW,HACH-BIND HD 10-32 X 2-1/2 LG ATT PT AR 0 
- 16 2195641 SPACER, 0.625 X 1.50 AR 

17 2195199 SHOCK MOUNT AR 
- 17A 205124 SPACER, 0.328 10 X 1 00 ATT PT AR 
- 18 257983 WASHER,LOCK-SPLIT 0.319 10 X 0.591 00 ATT PT AR 

19 4564 NUT, HEX 5/16 18 THREAD ATT PT AR 
- 20 2195169 CONTROL PANEL ASM, 60 HERTZ 1 
- 20 2196345 CONTROL PANEL ASM. SO !:tERIZ 1 

. FOR DETAIL BREAKDOWN SEE FIGURE 12 
- 21 2181004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
- 22 56079 WASHER-LOCK,EXT T .204 10 .410 00 ATT PT 1 
- 23 2196104 CABLE A~H,CIRL PANEL TO SINGLE DISK NO.1 1 

USED WITH FIRST 13 SO 
FOR COMPONENTS SEE FIGURE 23-4 AND -6 

23 2196105 CABLE ASM,CTRL PANEL TO SINGLE DISK NO.2 1 
USED WITH SECOND 13 SO 
FOR COMPONENTS SEE FIGURE 23-4 AND -6 

23 2196106 CABLE ASH,CTRL PANEL TO SINGLE DISK NO.3 1 
USED WITH THIRD 13 SO 
FOR COMPONENTS SEE FIGURE 23-4 AND -6 

24 2242305 RAIL ASH,LEFT HAND AR 
- 24 2242306 RAIL ASH,RIGHT HANO AR 
- 25 120211 SCREW,MACH-HEX HD 10-32 X 1/2 LG ATT PT AR 

" 
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IBI0A 

LIST 3 CO NT. 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 234 ASM. CODE 

13 SO GROUP -CDNT 

3 - 26 2125974 WASHER, INT TOOTH, .200 10 X .562 DO ATT PT AR 
27 2195104 • RAIL,MOUNTING LEFT HAND 1 

USED ON ASM 2242305 ONLY 
- 27 2195103 • RAIL,MOUNTING RIGHT HAND 1 

USED ON ASM 2242306 ONLY 
- 2B 21BI00B • SCREW, SELF TAPPING, B-32 X 0.375 LG ATT PT 10 
- 29 2195105 · BRACKET,SLIDE SUPPORT 2 

30 25627 • SCREW,MACH BIND HD B 32 X 1/2 LG ATT PT B 
- 31 2125963 • WASHER,LOCK-INT TEETH NO. 8 X 9/16 00 ATT PT B 
- 32 2571B9 • NUT, HEX B-32 ATT PT B 

33 2195106 • BLOCK,ALUMINUM SLIDE STOP 1/4 X 2-1/2 LG 4 
- 34 21BI004 • SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 8 
- 35 2195145 · SLIDE, SO MOUNTING 1 
- 36 2195122 SUPPORT,STL MTG RAIL 0.62 X 16.22 LG AR 
- 37 21BI004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT AR 
- 38 2195107 LOCK,SLIDE AR 

39 21BI004 SCREW HEX HD SELFTAP 10 32 X .375 LONG ATT PT AR 
- 40 120357 SCREW,HEX SH 1/4-20 X 1-1/2 IN.LG AR 
- 41 3960 NUT,PLAIN,HEX- 1/4-20 X 7/16 FL W AR 

42 2195124 STRAP,STL SLIDE STOP 0.62 X 2.50 LG AR 
- 43 21BI004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT AR 
- 44 2195624 PLENUM ASM AR 

45 22B86 SCREW, ATT PT AR 
- 46 342470 • SEAL AR 
- 47 369352 • TAPE AR 

4B 2195643 • GASKET AR 

ENDOF LIST 3 
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LIST AND PART UNITS USABLEI 
INDEX NUMBER DESeR! PTION PER ON 
NUMBER I 234 ASM. CODE I 

THIS PAGE LEFT 
BLANK INTENTIONALLY 
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LIST 4 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 234 ASM. CODE 

13 SO ASSEMBLY 
4 -

CODE 1 USED ON ASM FROM F6 TO CURRENT 
CODE 2 USED ON ASM PRIOR TO F6 
CODE 3 USED ON ASM FROM F9 TO CURRENT 

/ 
CODE 4 USED ON ASM PRIOR TO F6 

22076BO " 13 SD ASM,60 HERTZ REF 
- 2207670~ 13 SO ASM,50 HERTZ REF 

FOR ILLUSTRATION SEE FIGURE 4 
FOR NEXT HIGHER ASM SEE FIG 3 8,9,ANO 10 

- 1 2219144 · COVER ASM,TOP REAR 1 
- 2 B1693 · SCREW,MACH-BIND HD 6-32 X 3/B LG ATT PT 2 

3 2219146 · • RUBBER,TOP COVER 1 
- 4 2162959 · · FELT, .062 X .375 WIDE, BULK AR 
- 5 2219142 · • COVER,TOP REAR 1 

6 2219143 · CDVER ASM,SIDE REAR 1 
- 7 B1693 · SCREW,MACH-BIND HD 6-32 X 3/8 LG ATT PT 2 
- 8 2219044 · · LABEL, IDENTIFICATION 1 
- 9 2219145 · • RUBBER,SIDE COVER 1 
- 10 2219140 · • FOAM,COVERS 1 
- 11 2219141 · • COVER, SIDE REAR 1 

l1AI2207675 LABEL, IDENTIFICATION I 1 
- 12 2219069 · COVER ASSEM8LY,FRONT 1 
- 13 236849 · SCREW,MACH-BIND HD 10-32 X 1/4 LG ATT PT 2 
- 14 2219140 · • FOAM,COVERS 2 
- 15 2219001 · • COVER-FRONT WELDMENT 1 

16 2219064 • RDD 1 
- 17 2199417 · RECEIVER ASSEMBLY 1 
- 18 2199427 · SCREW, KNURL- SHOULDER 1/4-20 X 0.437 LG. ATT PT 2 
- 19 2204146 · · RECEIVER,TOP 1 
- 20 2219094 · • EYELET ATT PT 8 
- 21 2204147 · · RECEI VER, BOTTOM 1 

22 2207643 · SPRING,HELICAL, EXTENSION 55 TURNS 1 
- 23 2207671 · ELECTRONIC GATE ASSEMBLY 1 

FOR DETAIL BREAKDOWN SEE FIGURE 9 
24 2181004 · SCREW HEX HD SELFTAP 10 32 X .375 LONG ATT PT 4 

- 25 2207674 · CABLE ASM,BASEPLATE 1 
FOR COMPONENTS SEE FIGURE 23-1H 
4A,9,12B,22,44A,45, AND 46 

- 26 2219006 · GUIDE,CABLE 1 
- 27 2181011 · SCREW, SELF TAPPING, 6-32 X .50 LG. ATT PT 2 
- 28 2219005 · CLAMP,CABLE 1 
- 29 2207722 CABLE ASSEMBLY,TRANSDUCER 1 

FOR COMPONENTS SEE FIGURE 23-21D,23A,23B,AND 44 
- 30 2204195 · CLAMP,ADAPTER 1 
- 31 2204189 · STANDOFF 2 
- 32 2219066 · SPRING 2 
- 33 2181012 · SCREW, SELF TAPPING, 8-32 X .437 LG. ATT PT 4 
- 34 2219178 · PIN, REST 2 

35 2219003 · BLOCK, COVER LOCATING 4 
- 36 322550 · SCREW,MACH-BIND HD 6-32 X 112 LG ATT PT 4 
- 37 2207642 · INTERLOCK ASSEMBLY 1 

FOR DETAIL BREAKDOWN SEE FIGURE 5 
- 38 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
- 39 2257195 · COVER ASM, AC BOX 1 3 
- 39 NO NO. · COVER ASM, AC BOX 1 4 
- 40 2181005 · SCREW-HEX HD SELFTAP 6-32 X .375 LONG ATT PT AR 
- 41 138754 · · LABEL,VOLTAGE WARNING 1 
- 42 2207634 · · LABEL, AC BOX 1 
- 42A 2207402 · · SEAL AR 3 
- 42B 2207633 · · COVER PLATE,ACCESS 1 4 

42B NO NO. · • COVER PLATE,ACCESS 1 3 
- 43 2207630 · BOX ASSEMBLY, 220 VOLT 60 HERTZ 1 
- 43 2207638 · BOX ASSEMBLY, 220 VOLT 50 HERTZ 1 

FOR DETAIL BREAKDuWN SEE FIGURE 6 
- 44 2181001 · SCREW, THO FORMING-HEX WASH HD 10-32X 3/4 ATT PT 2 
- 45 2204053 • COVER 2,PLENUM 1 
- 46 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 2 
- 47 2204052 · COVER 1, P LENU M 1 
- 48 234340 · SCREW AND LOCKWASHER,HEX HD .25-20 X.50 ATT PT 1 

~49 2219104 · FILTER ASM 1 
- 50 2204127 · • GASKET-RUBBER FILTER 3.38 10 X 5-1/4 00 1 
- 51 2204128 · · FILTER-AIR 3.22 10 X 5.42 00 X 2.09 THK 1 

52 220402B · ACTUATOR ASSEMBLY 1 
FOR DETAIL BREAKDOWN SEE FIGURE 11 

53 2181001 · SCREW,THD FORMING-HEX WASH HD 10-32X 3/4 ATT PT 5 
- 54 2207604 · HEAD ARM ASSEMBLY TOP 1 

ASM COMPONENTS ARE NOT REPLACEABLE 
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I:.IST4CONT. 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

13 SD ASSEMBLY -CONT 

4 - 55 2207605 • HEAD ARM ASSEMBLY-BOTTOM 1 
. ASM COMPONENTS ARE NOT REPLACEABLE 

- 56 2204037 · OPENER,DOOR CARTRIDGE 1 
- 57 2199272 · SPRING,HELICAL, EXTENSION- 24 TURNS 1 

5B 2204045 • BAFFLE,AIR 1 
- 59 234318 · SCREW,ASMD WASHER-FIL H B-32 X 3/B LG ATT PT 2 
- 60 2204047 · DISK GUIDE 1 
- 61 5319BBB · SCREW, SELF TAPPING, 10-32 X .625 LONG ATT PT 2 
- 62 2219167 · TRANSDUCER ASSEMBLY 1 

ASM COMPONENTS ARE NOT REPLACEABLE 
- 63 322550 · SCREW,MACH-BIND HD 6-32 X 1/2 LG ATT PT 1 
- 64 2181001 · SCREW,THD FORMING-HEX WASH HD 10-32X 3/4 ATT PT 1 
- 65 2204073 · WASHER, CUP INSULATING ATT PT 1 
- 66 2204076 · SPRING-COMPRESSION 0.295 OD X 0.39 LG 1 

67 2219056 • CLAMP 1 
- 68 2204183 · SPRING, HELICAL, EXTENSION 35 TURNS 1 
- 69 2207714 · SPINDLE ASM, MAGNET AND 1 

FOR DETAIL BREAKDOWN SEE FIGURE 7 
- 70 120211 · SCREW,MACH-HEX HD 10-32 X 1/2 LG ATT PT 3 
- 71 9092 · WASHER-LOCK,SPLIT RING, .194 ID .3370D ATT PT 3 
- 7'+ 2219049 · SWITCH,PUSH SPDT 250VAC 10 AMP MOMENTARY 1 
- 75 2219170 · LABEL,SWITCHES 1 
- 76 2219048 · BRACKET 1 
- 77 21BI005 · SCREW-HEX HD SELFTAP 6-32 X .375 LONG ATT PT 2 
- 78 2199134 · CLAMP, CABLE 3 
- 79 5349929 · SCREW,THD FORMING HEX- 8-32 X 112 LG ATT PT 3 

80 2204031 • SHROUD 1 
- 81 21BI012 · SCREW, SELF TAPPING, 8-32 X .437 LG. ATT PT 4 
- 82 2164097 · SEAL,ACTUATOR SHIELD 1 

83 2199379 • DUCT,AIR CARTRIDGE 1 
- 84 2181004 · SCREW-HEX HO SELFTAP 10-32 X .375 LONG ATT PT 2 
- 85 2204139 · BLDWER ASSEMBLY-220 VOLT 50/60 HERTZ 1 

FOR DETAIL BREAKDOWN SEE FIGURE 10 
- 86 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
- 87 2199391 · GASKET,BLOWER 1 
- 88 127712 · SCREW, SLOTTED HEX HD 5/16-18 X 3.0 LONG 1 
- 89 4564 · NUT, HEX 5/16-18 THREAD 1 
- 90 161351 · WASHER, FLAT 0.330 10-0.625 OD-0.05 THK 1 
- 91 2199173 • BELT,FLAT-FILE DRIVE 1 
- 92 2199376 • MOTOR ASM,DRIVE-220 VOLT 60 HERTZ 1 
- 92 2199386 · MOTOR ASM,DRIVE-200 VOLT 50 HERTZ 1 

FOR DETAIL BREAKDOWN SEE FIGURE 8 
- 93 59649 · SCREW,MACH-HEX HD 1/4-20 X 2 LG ATT PT 3 
- 94 6935 · WASHER,LOCK-SPLIT 1/4 X 0.493 00 ATT PT 3 

95 322550 · SCREW,MACH BIND HD 6 32 X 1/2 LG 1 
- 96 2199380 · SPRING,HELICAL, EXTENSION- 34 TURNS 1 
- 97 59659 · SCREW,MACH HEX HD 5/16 X 2-1/4 LG 1 

98 4564 • NUT, HEX 5/16 18 THREAD 1 
- 99 127499 · WASHER,LDCK-INT TEETH 5/16 ID X 0.607 OD 1 
-100 2162551 · SWITCH,MICRO 1 1 

100 355343 · SWITCH, MOMENT ARY 1 2 
-101 438551 · SCREW,MACH-BIND HD 4-40 X 5/8 LG ATT PT 2 1 
-101 811417 · SCREW,HEX SOC, 6-32 X 0.500 LG 2 2 

102 2157349 • NUTPLATE, 4 40 DOUBLE HOLE ATT PT 1 1 
-102 2204035 · NUTPLATE,4-40 DOUBLE HOLE 1 2 
-102A 2219176 • ACTUATOR,SWITCH 1 2 

103 2204060 • SOLENOID ASSEMBLY,24V DC 1 
-104 58207 · SCREW, BD HD MACH-8-32 NC-2A X .250 LG ATT PT 3 
-105 45690 · WASHER, FLAT ATT PT 3 
-106 187243 · • TERMINAL, SMALL TAPER 20-22 24 OR 26 AWG 2 
-107 2199129 · · SOLENOID,24V DC 1 
-107A 35868 · PIN.COTTER- 0.120 DIA X 7/8 LG 1 

108 2219190 · BRACKET,SOLENOID HEAD LOAD ACTUATOR 1 1 
-108 2199194 · BRACKET,SOLENOID HEAD,LOAD ACTUATDR 1 2 
-109 2181012 · SCREW. SELF TAPPING, 8-32 X .437 LG. ATT PT 2 
-110 2204181 · PUSH ROD,TRANSDUCER 1 
III 438564 · SCREW, MACHINE FILL.-HD, 6 32 X 1-304 LG 1 

-112 257986 · WASHER,0.156 ID X 0.035 THK 1 
-113 344015 • NUT SELF LKG HEX- 6-32 X 5/16 FL W 1 

114 302090 · TERMINAL BLOCK ASM 24 FEMALE CONTACTS 1 
-115 2191846 · SCREW, PAN HD 4-40 X 0.500 LONG ATT PT 1 
-116 302089 · · SPRING-TERMINAL BOARD CONTACT 8 

117 302088 · · BLOCK,TERMINAL 1 
-118 302131 · STRIP-TERMINAL BLOCK INSULATOR 1 
-119 610083 · CAPACITOR ASM, 0.01 MFD 1 

120 320167 · • TERMINAL,QUICK DISCONNECT NONINS 16AWG 2 
-121 492411 · • CAPACITOR,FXD,FILM-O.OI UF PIM 5% 100V 1 
-122 104715 · PIN,DOWEL 0.312 OD X 1.00 LG 2 

123 2207552 · BASE PLATE 1 
END OF LIST 4 
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42 

DETAIL A USED PRIOR TO 07 SUFFIX 

39 

FIGURE 5. INTERLOCK ASSEMBLY 
SEE LIST 5 • 
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LISTS . 
LIST AND PART UNITS USABLE 

INDEX NUMBER DE 5CR I PT ION PER ON 
NUMBER 1 234 ASM. CODE 

INTERLOCK ASSEMBLY 

5 -
CODE 1 USED ON ASM FROM 07 TO CURRENT 
CODE 2 USED ON ASM PRIOR TO 07 SUFFIX 

- 2207642 INTERLOCK ASSEMBLY REF 
FOR ILLUSTRATION SEE FIGURE 5 
FOR NEXT HIGHER ASM SEE FIGURE 4 37 

- 1 2199276 · SHAFT,HANDLE 1 
- 3 332747 · RING,RETAINING-EXT 0.207 10 X 0.025 THK ATT PT 1 

4 2207593 · HANDLE 1 
- 5 2207644 · SCREW, BUTTON HD HEX SOC 10-24 X 1-1/2LG 1 1 
- 5 2199411 · SCREW,MACH-RH 0.312-18 X 1.00 IN. LG 1 2 

5A 4564 · NUT, HEX 5/16-18 THREAD 1 2 
- 6 2204085 · COLUMN, CARTRIDGE SUPPORT 2 
- 7 186758 · SCREW,MACH-BIND HD 8-32 X 7/16 LG ATT PT 2 

8 38393 · SCREW,MACH FIL H 10 32 X 1 3/4 LG 1 
- 9 11598 · NUT,HEX, 10-32 X 0.375 FL W 1 
- 10 2162551 · SWITCH,MICRO 1 1 

10 355343 · SWITCH,MOMENTARY 1 2 
-11 438551 · SCREW,MACH-8IND HD 4-40 X 5/8 LG ATT PT 2 1 
- 11 52618 · SCREW,FILL HD,2-56 X .438 LG ATT PT 2 2 

12 2157349 · NUTPLATE. 4 40 DOUBLE HOLE ATT PT 1 1 
- 12 2204035 · NUTPLATE,4-40 DOUBLE HOLE 1 2 
- 13 2207635 · SPRING, INTERLOCK 1 

14 2207637 · RELAY, ACTUATOR PICK 24VDC DROP 3VDC 1 
- 15 186758 · SCREW,MACH-BIND HD 8-32 X 7/16 LG ATT PT 1 
- 16 2903 · WASHER,FL-NO. 6 X 1/2 00 X 1/32 THK ATT PT 1 

17 2207636 · · PLATE,STRIKER 1 
- 18 2181006 · SCREW, SELF TAPPING, 6-32 X 1.00 LG. 1 
- 19 2207960 · RESISTOR ASM 1 

20 360433 · • TERMINAL TAPER PIN 16/18AWG 0.073 NOM 00 2 
- 21 317304 · • TUBING 2 
- 22 321196 · • RESISTOR,FXD,COMP- 220 OHMS P/M 5: lW 1 

23 2199447 · RESISTOR ASH-WI PLUGS 15 OHMS P/M 10: 5W 1 
- 24 187243 · · TERMINAL, SMALL TAPER 20-22-24 OR 26 AWG 2 
- 25 512848 · • TUBING 2 
- 26 520546 · • RESISTOR,FXD,WW- 15 OHMS P/M 10: 5W 1 

27 615354 · DIODE ASM, SILICON TYPE AM 1 
- 28 187243 · • TERMINAL, SMALL TAPER 20-22-24 OR 26 AWG 2 
- 29 113819 · • TUBING 2 

30 2111232 · • DIODE SILICON TYPE AM 1 
- 31 302090 · TERMINAL BLOCK ASM-24 FEMALE CONTACTS 2 
- 32 438550 · SCREW,MACH-BIND HD 4-40 X 1/2 LG ATT PT 2 1 
- 32 2175684 · SCREW, THREAD FORMING PAN HD 4-40 X 3/8LG ATT PT 2 2 
- 33 302089 · · SPRING-TERMINAL BOARD CONTACT 8 
- 34 302088 · • BLOCK,TERMINAL 1 

35 302131 · STRIP TERMINAL BLOCK INSULATOR 2 
- 36 2199312 · RESISTOR,WIREWOUND 100 OHMS 40 WATTS 1 
- 37 731627 · SCREW, PAN HEAD, 6-32 X .75 LONG ATT PT 2 
- 38 2207611 · SHIELD,40W RESISTOR 1 
- 39 2207639 · BRACKET, INTERLOCK 1 
- 40 38235 · SCREW, BIND HD 6-32 X .312 LONG ATT PT 2 

41 257986 · WASHER,O.156 10 X 0.035 THK ATT PT 2 
- 42 2207645 · BRACKET ASSEMBLY 1 1 
- 42 2204056 · BRACKET,INTERLOCK-13SD 1 2 

ASM COMPONENTS ARE NOT REPLACEABLE 
- 43 2199287 · MAGNET ASM-INTERLOCK 1 2 
- 44 2181008 · SCREW,SELF TAPPING, 8-32 X 0.375 LG ATT PT 2 2 

45 45690 · WASHER, FLAT ATT PT 2 2 
- 46 620093 · • COIL ASSEMBLY, 646 OHM - 790 OHM RES. 1 2 
- 47 2204158 · · BRACKET,CORE MTG 1 2 

48 2199274 · PIN, PIVOT-INTERLOCK 13SD 1 2 
- 49 332747 · RING,RETAINING-EXT 0.207 10 X 0.025 THK 2 2 
- 50 2199288 · LATCH ASM-INTERLOCK 1 2 
- 51 612781 · · RIVET,SOLID 0.124 DIA X 0.140 IN. LG 1 2 
- 52 2199279 · · SPACER,MAGNET 1 2 
- 53 2199387 · · LATCH,13SD 1 2 

54 2199272 · SPRING, HELICAL, EXTENSION 24 TURNS 1 2 

ENDOF LIST 5 

15 



1810A 

DETAIL A 

FIGURE 6. AC BOX ASSEMBLY. 
SEE LIST 6 

LIST 6 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER ) 2 3 4 ASM. CODE 

AC BOX ASSEMBLY 

6 - 2207630 BOX ASSEMBLY, 220 VOLT 60 HERTZ REF 
2207638 BOX ASSEMBLY, 220 VOLT 50 HERTZ REF 

FOR ILLUSTRATION SEE FIGURE 6 
FOR NEXT HIGHER ASM SEE FIGURE 4-43 

1 2199251 • RELAY,3PDT 48 VDC COIL 1 
- 2 81693 • SCREW,MACH-BIND HD 6-32 X 3/8 LG ATT PT 1 
- 3 2204173 • RELAY ASM,TIME DELAY 48VDLT DC,100 SEC 1 

4 ~18100!> • :,\..Rt:W Ht:X Hu :,ELF I AP b- 3~ X .3 {!> LONG ATI PT 2 
- 5 2219091 · SCREW,BINDING HD 6-32 X 0.19 LONG 7 
- 6 2219075 · RELAY,MOTOR START- 220 VOLT 60 HERTZ 1 

USED ON 2207630 ASM ONLY 
- 6 2199297 · RELAY,MOTOR START- 220 VOLT 50 HERTZ 1 

USED ON 2207638 ASM ONLY 
7 5350006 • SCREW, SELF TAPPING, 6 32 X .250 LONG ATT PT 2 

- 8 2204165 • RELAY ASM,MOTOR START- 50/60 HERTZ 1 
- 9 5350006 · SCREW, SELF TAPPING, 6-32 X .250 LONG ATT PT 2 

10 2160790 • CHOKE ASSEMBLY, TOROID 2 
- 11 438593 • SCREW-MACH-BIND HD NO. 8-32 X 2 1/2 LG ATT PT 1 
- 12 2160805 · CAPACITOR ASM, PAPER 0.01 MFD 20% 600VDC 2 

16 
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LIS'I"6 CONT. 

LIST AND PART UNITS USABLEI 
INDEX NUMBER OESeR! PTION PER ON 
NUMBER 1 234 ASM. CODE 

AC BOX ASSEMBLY -CONT 

6 - 13 1092019 • • TERMINAL, RING NONINS NO 22-16 AWGXO.145 2 
14 286531 • • CAPACITOR, PAPER O.OlMFD 20% 60DVDC 1 

- 15 2219116 • DIODE ASM,SILICON TYPE AM 1 
- 16 IB6967 • • TERMINAL,LUG-NONINS 20AWG NO.6 MTG SLOT 2 

17 2111232 · • OIODE SILICON TYPE AM 1 
- 18 2101495 • RESISTOR ASM-W/LEADS 100 OHMS 2 W 1 
- 19 1092019 • • TERMINAL, RING NONINS NO 22-16 AWGXO.145 2 

20 322BB8 • • RESISTOR,FXD,COMP 100 OHMS PIM 5% 2W 1 
- 21 322767 • TERMINAL 8LOCK, 10 POSITION 1 
- 22 2181007 • SCREW, SELF TAPPING, 6-32 X • 625 LG • ATT PT 2 

23 363434 • MARKER STRIP 10 POS NOS. 1 THRU 10 1 
- 24 2100264 • RELIEF,CABLE STRAIN 3 
- 25 2181005 • SCREW-HEX HD SELFTAP 6-32 X .375 LONG 3 

26 56722 WASHER-LOCK, EXT T, .150 10 3 
27 5239143 RC ASSEMBLY 1 
28 367115 JUMPER-TERMINAL STRIP VDC DISTR BRS 2 
29 13t1/5'1 • LABEL, VOLTAGE WARNING 1 
30 2207632 BOX, USED PRIOR TO F9 SUFFIX 1 
30 2257194 BOX, USED FROM F9 SUFFIX TO CURRENT 1 

COMPONENTS NOT INCLUDED WITH ASSEMBLY 

31 92632 GROMMET, STRAIN RELIEF, 9/16 HOLE 1 

, 

END OF LIST 6 

I 
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FIGURE 7. SPINDLE AND MAGNETIC CHUCK ASSEMBLY. 
SEE LIST7 

LIST 7 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER ) 234 ASM. CODE 

SPINDLE AND MAGNETIC CHUCK ASSEMBLY 

7 2207714 SPINDLE ASM, MAGNET AND REF 
FOR ILLUSTRATION SEE FIGURE 7 
FOR NEXT HIGHER ASM SEE FIGURE 4-69 

1 2207713 · SPINDLE ASM 
- lA 2199332 l:l · • PULLEY,DRIVEN 
- 2 21BI004 l:l · . SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 1 

3 1115973 l:l · • WASHER,FL 1/4 10 X 7/B 00 X 0.094 THK ATT PT 1 
- 4 2207710 l:l · . RING, SNAP HOUSING BORE 1.378 IN 1 
- 5 2199329 l:l · . SPRING, WASHER TYPE-l.362 00-0.882 10 4 - 6 2207717 l:l · • BEARING,ANNULAR BALL 1 
- 7 2207708 )l. · . SHAFT 1 
- 8 2207717 l:l · . BEARING,ANNULAR BALL 1 

9 2207710 l:l · • RING, SNAP HOUSING BORE 1.378 IN 1 
- 10 2207709 l:l · . MAGNETIC CHUCK ASSEMBLY 1 

l:l ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
- 11 2207707 l:l · • HOUSING 1 
- 12 2207715 · MAGNET 1 

COMPONENTS NOT INCLUDED WITH ASSEMBLY 

- 13 2199173 BELT,FLAT-FILE DRIVE 1 

ENDOF LIST 7 
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FIGURE 8. DRIVE MOTOR ASSEM8lY. 

SEE liSTS 

liSTS 

LI'ST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 234 ASM. CODE 

DRIVE MOTOR ASSEM8lY 

8 - 2199376 MOTOR ASM,DRIVE 220 VOLT 60 HERTZ REF - 2199386 MOTOR ASM,DRIVE-200 VOLT 50 HERTZ REF 
FOR IllUSTRATION SEE FIGURE 8 
FOR NEXT HIGHER ASM SEE FIGURE 4 92 

- 1 2204176 · PULLEY,60 HERTZ 1 
- 1 2199255 • PULlEY,50 HERTZ 1 
- 2 79842 · SETSCREW-SPLINE DR CUP PT 8-32 X 3/8 lG. ATT PT 2 
- 3 2204116 • MOTOR ASM,220 VOLT 60 HERTZ 1 
- 3 2204118 • MOTOR ASM.220 VOLT 50 HERTZ 1 
- 4 5528 • SCREW,MACH-BIND HD 8-32 X 0.625 lG ATT PT 4 

USED ON 60 HERTZ ONLY 
- 4 507796 • SCREW,MACH-BIND HD 10-32 X 1 lG ATT PT 4 

USEO ON 50 HERTZ ONLY 
- 5 60646 · WASHER,lOCK-INT TEETH NO. 8 X 0.340 00 ATT PT 4 

USED ON 60 HERTZ ONLY 
- 5 56121 • WASHER,lOCK-INT TEETH NO. 10 X 0.381 00 ATT PT 4 

USED ON 50 HERTZ ONLY 
- 6 334921 • • TERMINAL-LUG NO.22 THRU NO.I8 WIRE INSUl 5 
- 7 2204083 · . FERRULE. OUT ER 1 
- 8 2204082 · • FERRULE. INNER 1 
- 9 2199257 · . MOTOR.DRIVE-220 VOLT 60 HERTZ 1 - 9 2199258 · . MDTOR,DRIVE-220 VOLT 50 HERTZ 1 
- 10 2199401 • PLATE,MOTOR MOUNTING 60 HERTZ 1 
- 10 2199402 .. • PlATE,MOTOR MOUNTING 50 HERTZ 1 

COMPONENTS NOT INCLUDED WITH ASSEMBLY 

-11 2204025 OIlER.MOTOR 50 HERTZ 1 
- 12 2199173 BElT.FlAT-FIlE DRIVE 1 

ENDOF LISTS 
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FIGURE 9 • ELECTRONIC GATE A 
SEE LIST 9 SSEMBLY. 
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LIST 9 

LIST AND PART UNITS USABLE I 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

~ 
ELECTRONIC GATE ASSEMBLY 

9 - 2207671 ELECTRONIC GATE ASSEMBLY REF 
FOR ILLUSTRATION SEE FIGURE 9 
FOR NEXT HIGHER ASM SEE FIGURE 4 23 

- 1 615354 · DIODE ASM, SI LICON TYPE AM 1 
- 2 113819 · • TU8ING 2 

3 187243 · • TERMINAL, SMALL TAPER 20'-22"24 OR 26 AWG 2 \.. 
- 4 2111232 · • DIODE SILICON TYPE AM 1 
- 5 302090 • TERMINAL BLOCK ASM-24 FEMALE CONTACTS 1 
- 6 2191846 · SCREW, PAN HD 4-40 X 0.500 LONG ATT PT 1 
- 7 302089 · • SPRING-TERMINAL BOARD CONTACT 8 
- 8 302088 · · BLOCK,TERMINAL 1 

9 302131 • STRIP-TERMINAL BLOCK INSULATOR 1 
- 10 479318 · SWITCH,TOGGlE,SPST 3 
- 11 2219027 · LABEL,IOENTIFICATION 1 
- 12 33':/036 • 5WIT{;H, MI{;RO TOGGLE 1 
- 13 186944 • SHIELD,TERMINAL BOARD- 6 POSITION 1 
- 14 210984 · SCREW, MACH RH 6-32 X .25 ATT PT 1 

15 317131 • TERMINAL BLOCK, 6 POSITION 1 
- 16 210883 · STUD, EXT 6-32 X 1/2 INT 6-32 X 0.19 DP ATT PT 1 
- 17 210884 • STUD, SLOTTED 6-32 X 1/2 LONG THREAD ATT PT 1 

18 322266 • MARKER STRIP 6 POS NOS. 1 THRU 6 1 
- 19 2257133 · PANEL,BLANK 1 
- 20 2181005 · SCREW-HEX HO SELFTAP 6-32 X .375 LONG ATT PT 3 
- 21 2199132 • CLAMP,CABLE TERMINAL 2 
- 22 322551 · SCREW,8IND HD 6-32 X 0.75 LONG ATT PT 2 
- 23 2199133 · PAO,RUBBER-CA8LE CLAMP 2 
- 24 2199249 • CA8LE ASH- B HEAD TO EL. BOX EXTENS ION 1 

FOR COMPONENTS SEE FIGURE 23 12 AND 14 
- 25 219913B · CABLE ASM-A HEAD TO EL. BOX EXTENSION 1 

FOR COMPONENTS SEE FIGURE 23-12 AND 14 
- 26 2257135 · BRACKET, HEAD LEADS 1 
- 27 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 2 
- 28 2207672 · CABLE ASM,CE SWITCHES AND HEAD LOAD 1 

FOR COMPONENTS SEE FIGURE 23-4A 
5,21B AND 22 

- 29 317192 · GROMMET,RUB-FOR 1/2 HOLE X 1/16 PNL 1 
30 194719 • CAPACITOR ASH-W/TERMINALS 16 UF 250 VDC 1 

- 31 255994 · • TERMINAL,LUG 2 
- 32 113819 · • TUBING 2 

33 444984 · • CAPACITOR, ELECTROLYTIC - 16UF 250VDC 1 
- 34 2199270 · FILTER,INTAKE 1 
- 35 2257136 · RETAINER,FILTER 1 
- 36 80650 · SCREW,THD CTG BIND HD NO.6 X 3/16 LG ATT PT 2 
- 37 1138818 · SCREW,MACH,B1ND HD- 4-40 X 1/4 LG 2 
- 38 37913 · NUT, HEX 4-40 NC 2 

39 2199480 • CABLE ASH-SLT POWER 1 
FOR COMPONENTS SEE FIGURE 23-1, 
10A,17A,18A,19 AND 20 

_5_1L. .zaD.1673.~· . · PANEL ASM,CUSTO~IZED BOARD,WITH CARDS 1 • 

~~ 219944'U"'I(b. ;:) · BOARD ASM,WITHOUT CARDS 1 
ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 

- 41 2219151 • CLAMP 4 
- 41 2204022 · CLAHP,PADOLE CARD 5 

USED ON ASM PRIOR TO S5 SUFFIX 
- 42 472729 · SCREW,MACH FL CSK HD 4 40 X 3/8 LG ATT PT 4 
- 43 56722 · WASHER-LOCK,EXT T, .150 ID ATT PT 4 
- 44 37913 · NUT, HEX 4-40 NC ATT PT 4 

45 811090 · LOCATOR OVAL 14 
- 46 2204121 · SUPPORT,RETAINER 2 

, 
I 
L 

I : 
i 
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LIST 9 CONT. 

LI STAN D PART UNITS USABLE 
INDEX NUMBER- DE SCR I PTl ON PER ON 
NUMBER J 2 3 4 ASM. CODE 

ELECTRONIC GATE ASSEMBLY -CONT 

9 - 47 322551 · SCREW, BIND HD 6-32 X 0.75 LONG ATT PT 4 
- 48 2204120 · RETAINER ASSEMBLY,SLT CARD 1 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
- 49 81693 · SCREW,MACH-BIND HD 6-32 X 3/8 LG 1 
- 50 56722 · WASHER LOCK,EXT T, .150 ID 1 
- 51 257187 · NUT,HEX 6-32 NC 1 
- 52 2204018 · GATE WELDMENT,ELECTRONICS GATE 1 

53 35739 · SCREW,MACH BIND HD 6 32 X 15/16 LG ATT PT 2 
- 54 257986 · WASHER,0.156 10 X 0.035 THK ATT PT 2 
- 55 344015 · NUT, SELF LKG,HEX- 6-32 X 5/16 FL W ATT PT 2 

56 2219010 · LATCH,ELECTRIC GATE 1 
- 57 2181005 · SCREW-HEX HD SELFTAP 6-32 X .375 LONG ATT PT 1 
- 58 2257137 · RETAINER,BOARD 1 

59 2181005 · SCREW-HEX HD SELFTAP 6 -32 X .3(:> LONG AIT PT 3 
- 60 2219044 · LABEL,IDENTIFICATION 1 
- 61 2257139 · HOUSING,ELECTRONICS GATE 1 

ENDOF LIST 9 

I 
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15 

~"O 
~" DETAIL A 

FIGURE 10. 8LOWER ASSEMBLY. 
SEE LIST 10 

LIST 10 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRI PTION PER ON 
NUMBER 1 234 ASM. CODE 

BLOWER ASSEMBLY 

10 - 2204139 BLOWER ASSEMBLY-220 VOLT 50/60 HERTZ REF I 
FOR ILLUSTRATION SEE FIGURE 10 
FOR NEXT HIGHER ASM SEE FIGURE 4 85 

- 1 2204167 • TUBE,TRANSITION 1 
2 185052 • SCREW,BINO HO SELF TAP 3/8 LG ATT PT 3 

- 3 2204142 · IMPELLER 1 
- 4 176246 • • SETSCREW-SPLINE DR CUP PT 10-32 X 1/4 LG ATT PT 1 
- 5 2122113 • LATCH ASM,MOUNT,MOTOR 2 
- 6 251283 · • SCREW,MACH-FIL H 4-40 X 3/4 LG 1 
- 7 257187 • • NUT,HEX 6-32 NC 1 

8 2204143 • MOTOR ASM, 220 VOLT 50/60 HERTZ 1 
- 9 334921 • • TERMINAL-LUG NO.22 THRU NO.I8 WIRE INSUL 5 
- 10 2204083 • • FERRULE,OUTER 1 

11 2204082 • • FERRULE,INNER 1 
- 12 2204136 · • MOTOR, 220 VOLT 50/60 HERTZ 1 
- 13 2204165 · . • RELAY ASM,MOTOR START- 50/60 HERTZ 1 

A:sSEMBLY l.uMPuNuNt:TS AKt: NUl Kt:PLAl.t:AIlLE 
- 14 2204135 • BRACKET ASSEMBLY 1 
- 15 322550 • SCREW,MACH-BIND HD 6-32 X 1/2 LG ATT PT 4 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
- 16 2204001 • SCROLL,BLOWER 1 

END OF LIST 10 
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FIGURE 1 1. ACTUAT 
SEE LIST ~~ ASSEMBLY. 
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LIST 11 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION" PER ON 
NUMBER 1 234 ASM. CODE 

ACTUATOR ASSEMBLY 

11 220402B ACTUATOR ASSEMBLY REF 
..".. ------ FOR ILLUSTRATION SEE FIGURE 11 

FOR NEXT HIGHER ASM SEE FIGURE 4-52 
1 219903B • PIN,PIVOT HEAD LOAD 2 

- 2 251989 • RING, RETAINING 0.051 10-1.40 00-0.01 TH ATT PT 4 
- 3 2219015 • CLAMP,LOWER HEAD ARM 1 

4 2219157 • SCREW,MACH-SOC HD CAP 4-40 X 0.625 LG ATT PT 1 
- 5 2207603 • CLAMP CABLE 1 
- 6 2199042 • PLATE-HOLD DOWN HEAD 2 

7 2219156 • SCREW,MACH BIND HD 4-40 X 0.250 LG ATT PT 4 
- 8 2207543 • CLAMP-UPPER HEAD SST 1 
- 9 2219155 • SCREW, MACH-SOC HD CAP 4-40 X 0.312 LG ATT PT 1 

10 2199014 • LOAD ASM,HEAD 2 
- 11 2199060 • • FOLLOWER,CAM-HEAD LOAD 1 
- 12 221915B • • SCREW, MACH-BIND HD 4-40 X 0.125 ATT PT 2 
- 13 2199061 • • SPRING,HEAD LOAD 1 
- 14 2199063 • • SUPPORT,HEAD LOAD SPRING 1 
- 15 2199083 • CLIP,COIL LEAD 1 
- 16 2219154 • SCREW,MACH-FIL HD 2-56 X 0.188 LG ATT PT 1 
- 17 263217 • WASHER,LOCK-INT TEETH NO.2 X 0.180 00 ATT PT 1 
- 18 2207592 • SETSCREW,CRES,6-32 X 1/2 LG 2 

19 2199429 • COIL ASSEMBLY' VOI[;E 1 
ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 

- 20 2219036 • SCREW,MACH-FLAT HD 4-40 X 0.281 LG ATT PT 2 
21 2219038 • BEARING ASSEMBLY,PRELOAD 1 

- 22 2199399 • SCREW,MACH-BIND HD 4-40 X 0.125 IN. LG ATT PT 2 
- 23 2199498 • • BEARING 1 

24 2219062 • • PIN,STRAIGHT,RD,STEEL,O.1874 DIA X 1/2 LG ATT PT 1 
- 25 2204048 • • SPRING,BEARING PRELOAD 1 
- 26 2207505 • RAIL 1 

27 2204069 • SCREW, MACH HEX WASHER HD 4-40 X 0.625 LG ATT PT 2 
- 28 2204043 • ACTUATOR,HOME SWITCH 1 
- 29 2204160 • SPRING,RACK MOUNT 1 
- 30 2219154 • SCREW,MACH-FIL HD 2-56 X 0.188 LG ATT PT 1 

31 2204067 • DETENT 1 
- 32 2121379 • SCREW,MACH-BUTTON HD 6-32 X 1/4 LG ATT PT 1 

.-33 2207531 • CARRIAGE ASSEMBLY 1 
34 2219159 ):( • • ROLL PIN,CARRAIGE ASSEMBLY 2 

- 35 2199163 ):( • • CAM,HEAD LOAD 1 
- 36 2199160 ):( • • RETAINER,WIPER 2 

37 2199161 ):( • • WIPER,FELT 2 
- 38 2199497 ):( · . BEARING,- 2 
- 39 2219160 · . DOWEL PIN,CARRAIGE ASSEMBLY 1 

40 2207545 ):( • • HOUSING LINEAR CARRIAGE 1 
- 41 2204000 • DRIVE MAGNET ASSEMBLY 1 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
<t<: <:<:19034 • LAtst:L WAKNINl> :. I KUNb I'IAbNt: I 1 

- 43 5212727 • CLAMP,HOSE-NO 3 1 
- 44 2129508 • SWITCH,SENSITIVE- SPOT 20V DC 1 AMP 1 

45 438541 • SCREW,MACH-BIND HD 2 56 X 7/16 LG ATT PT 2 
- 46 2121393 • BLOCK-SWITCH ATT PT 1 
- 47 845 • SCREW,MACH-FIL H B-32 X 1/2 LG 1 
- 48 2571B9 • NUT, HEX 8 32 1 
- 49 2204046 • BRACKET,HOME SWITCH 1 
- 50 186759 • SCREW,MACH-BIND HD 8-32 X 5/16 LG ATT PT 1 
- 51 2219092 • SETSCREW,STEEL,lD 32 X 3/4 LG 1 
- 52 11598 • NUT,HEX, 10-32 X 0.375 FL W 1 
- 53 2204106 • DETENT ASSEMBLY 1 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
- 54 2195400 • SCREW,SHLD-HEX HD 8/32 ATT PT 2 
- 55 2219035 • SPACER-DETENT MOUNT 1 

25 



1810A 

LIST 11 CaNT. 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCR! PTION PER ON 
NUMBER 1 2 3 4 ASM. CODE 

ACTUATOR ASSEMBLY -CONT 

11 - 56 2219187 · PIVOT ASM 1 
- 57 2219185 · · PIVOT, 1 
- 58 2219186 · · PIN,HEAO LOAD ACTUATOR 1 
- 59 2219189 · · LINK,ACTUATOR,PIVOT 1 
- 60 2207700 · TACHOMETER AND ROD ASH 1 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
61 2204030 · SHIELD ASSEMBLY,TACHOMETER 1 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
- 62 81404 · SETSCREW-SPLINE DR FP 8-32 X 1/4 LG ATT PT 2 
- 63 2219092 · SETSCREW,STEEL,10 32 X 3/4 LG 1 
- 64 11598 · NUT,HEX, 10-32 X 0.375 FL W 1 
- 65 2204009 · SHAFT,PIVOT 1 

66 1092125 · RING, RET 0.145 10-0.335 00-0.025 THICK ATT PT 1 
- 67 2204013 · SPRING,EXTENSION-HEAD LOAD PIVOT 1 
- 68 2204050 · CLAMP, CABLE 1.75 LONG 1 
- 69 5350006 · SCREW, SELF TAPPING, 6 32 X .250 LONG ATT PT 1 
- 70 116875 · INSULATION TUBE- 0.166 10 X 0.186 00 2 
- 71 2204040 · SLIDE,CARRIAGE 1 

72 5700484 · SCREW, SELF TAPPING, 4 40 X .375 LG. All Pl 3 
- 73 2207546 · BASE-MOUNTING ACTUATOR 1 

END OF LIST 11 

. 
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FIGURE 12. CONTROL PANEL ASSEMBLY. 
SEE LIST 12 

LIST 12 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

CONTROL PANEL ASSEMBLY 

: 

12 - : 
COOE A DOUBLE QUANTITY FOR HODEL 2 AND 

TRIPLE QUANTITY FOR MODEL 3 
-

- 2195169 CONTROL PANEL ASM, 60 HERTZ REF 
- 2196345 CONTROL PANEL ASM, 50 HERTZ REF 

FOR ILLUSTRATION SEE FIGURE 12. 
FOR NEXT HIGHER ASM SEE FIGURE 3-20 

- 1 2195178 · LENS,WHITE CARTRIDGE UNLOCKED 1 A 
2 5362163 · LAMP,INOICATOR 48VDC .060 AMPS-BAYONET 2 A 

- 3 827840 · SOCKET, SINGLE CONTACT, BAYONET BASE 2 A 
- 4 749033 · BUTTON, STOP 1 A 
- 5 2194737 · LENS,READY 1 A 
- 6 5350020 · BUTTON, ENGLISH 1 A 
- 7 553380 · SWITCH,PUSIi-DPDT 2 A 

8 5311437 · NUT,SWITCH 0.469 32 ATT PT 1 A 
- 9 827841 · HOUSING, SWITCH AND LIGHT 4 A 
- 10 2195171 · BRACKET, CONTROL HOUNTING 2 

11 332620 · SCREW, MACH BIND HD 10-32 X 112 LG ATT PT 4 
- 12 45690 · WASHER, FLAT ATT PT 4 
- 13 56079 · WASHER-LOCK,EXT T .204 10 .410 00 ATT PT 4 

14 11598 · NUT,HEX, 10 32 X 0.375 FL W ATT PT 4 
- 15 2195170 · PLATE,CONTROL MOUNTING 1 

END OF LIST 12 
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101 I SEE FIG. 22 I 

FIGURE 13. GATE AND POWER GROUP. SHEET 1 OF 2, INDEX NOS. 1-51 AND 101-1038. 
SEE LIST 13 



132 
104i SEE FIG. 17 I 

108 

1B10A 

55i SEE FIG. 16 I 
56 
57 

116 
117 

DETAIL B 

GROUP SHEET 2 OF 2, INDEX NOS. 55-100 AND 104- 133. FIGURE 13. GATE AND POWER • 
SEE LIST 13 
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LIST 13 

LIST AND PART 'UNITS USABLEI 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 2 3 4 ASM. CODE 

GATE AND POWER GROUP I 
I 

13 i CODE A USED ON 60 HERTZ ONLY 
CODE B USED ON 50 HERTZ DNL Y 
CDDE C USED ON MODEL 1 ONLY 

I 
CODE 0 USED ON MODEL 2 ONLY 
CODE E USED ON MODEL 3 ONLY 

- 2195100 NP GATE AND POWER GROUP NP I 
FOR ILLUSTRATION SEE FIGURE 13 

1 2172092 · LATCH ASSEMBLY GATE 1 
- 2 38235 · SCREW, BIND HD 6-32 X .312 LONG ATT PT 2 
- 3 56722 · WASHER-LOCK,EXT T, .150 10 ATT PT 2 

4 528013 · · STUD LATCH 1 
- 5 528014 · · PIN-LATCH 1 
- 6 528012 · · SPRING,HELICAL,COMPR 1 

7 528011 · · BRACKET LATCH 1 
- 8 2162561 · SCREW ASSEMBL Y, RETRACT STOP, 1.156 LG 2 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
9 3960 · NUT,PLAIN,HEX 1/4-20 X 7/16 FL W 2 

- 10 2183613 · BRACKET,LATCH 1 
- 11 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 2 
- 12 2242323 · BRACKET 8 
- 13 2183611 · BRACKET 1 
- 14 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 2 

15 2195115 · GATE ASSEMBLY, 50/60 HERTZ 1 
FOR DETAIL BREAKDOWN SEE FIGURE 14 

- 16 2195913 · CABLE ASM,GATE FAN DISTRIBUTION 1 
FOR COMPONENTS SEE FIGURE 23-1,-IA, 7B, 
-23 AND -46 

- 17 2195911 · CABLE ASM,POWER GATE 1 
FOR COMPONENTS SEE FIGURE 23 1G 

- 18 2101089 · STRAP,GROUND,518 X 7 IN. 1 
19 5353301 · SCREW THREAD FORMING, HEX. WASHER HEAD ATT PT 2 

- 20 76574 · WASHER, LOCK-EXT. TEETH .250 All PT 1 
- 21 2195165 · HINGE-GATE ALUMINUM 2 

22 38688 · SCREW,HEX HD,I/4 20 X 0.750 LG ATT PT 8 
- 23 6935 · WASHER,LOCK-SPLIT 1/4 X 0.493 00 ATT PT 8 
- 24 186921 · BOLT,HINGE 2 

25 130985 · WASHER,FL- 0.531 10 1-1/16 00 0.095 THK ATT PT 6 

I - 26 7320365 · NUT-HINGE BOLT All PT 2 
- 27 2195261 · HINGE,GATE 2 

28 5353301 · SCREW THREAD FORMING, HEX. WASHER HEAD All PT 4 
- 29 2183612 · STRI KE PLATE 1 
- 30 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 2 

31 2195433 · LABEL ,CAUTI ON 2 
- 31A 369207 · LABEL-VOLTAGE 4 
- 32 2195617 · SHROUD,TOP,POWER SUPPLY 1 

33 32042 · SCREW, MACH BIND. HD 10 32 X 3/8 LG. ATT PT 4 
- 34 11598 · NUT,HEX, 10-32 X 0.375 FL W All PT 4 
- 35 2195618 · SEAL,ACOUSTICAL 1 

36 2195623 · BRACKET,SHROUD SUPPORT,RIGHT HAND 1 
- 37 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 2 
- 38 2195619 · SHROUD,SIDE,RIGHT HAND,POWER SUPPLY 1 

39 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 3 

I - 40 2175867 GROMMET, CATAPI LLAR AR 
- 41 2195622 · BRACKET,SHROUD SUPPORT,LEFT HAND 1 
- 42 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 2 

43 2195615 · SHROUD,SIDE,LEFT HAND,POWER SUPPLY 1 
- 44 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 3 
- 45 2195621 · FASTENER, S TYPE 3 

46 2162453 · BAR, BUS 1 
- 47 5319888 · SCREW, SELF TAPPING, 10-32 X .625 LONG ATT PT 2 I 
- 48 56079 · WASHER-LOCK,EXT T .204 10 .410 00 ATT PT 2 

49 2195159 · BRACKET,SUPPORT 48V POWER SUPPLY 1 
- 50 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 3 
- 51 56079 · WASHER-LOCK,EXT T .204 10 .410 00 All PT 1 

30 
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LIST 13 CONT. 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 2 3 4 ASM. CODE 

GATE AND POWER GROUP -CONT 

13 55 2195191 · POWER ASSEM8LY,SEQUENCING 1 
FOR DETAIL BREAKDOWN SEE FIGURE 16 

- 56 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 4 
- 51 56019 · WASHt:R LOI.K,EXT T .L04 10 .410 UD A I I PI 1 
- 61 2195914 · CABLE ASM,POWER IN CONNECTOR 1 

FOR COMPONENTS SEE FIGURE 23-1G, 
5A, 26A, 21, 28, 29 AND 29A 

- 62 438549 · S~REW,MACH-8IND HD 4-40 X 7/16 LG All PT 4 
- 62A 338169 · WASHER,LOCK-EXT TEETH NO.4 X 9/32 00 ATT PT 4 
- 62B 37913 · NUT, HEX 4 40 NI. A I I I-'T 4 
- 63 2192539 · CLIP, SPRING 2 
- 64 2195906 · CABLE ASM,AC SUPPLY DISTRIBUTION 1 

FOK I.UMPUNt:NI~ St:t: t-luUKt: L~-l ANI) -LA 
- 65 2195912 · CABLE ASM,48V POWER DISTRIBUTION 1 

FOR COMPONENTS SEE FIGURE 23-1,-IA,-IC, 
IF AND IG 

- 67 2195987 · CABLE ASM,IIO MONITOR RECEPTACLE 1 
FOR COMPONENTS SEE FIGURE 23-1A,-8,-26B, 

31A, 32A AND 33 
- 68 438549 · SCREW,MACH-8IND HD 4-40 X 7/16 LG All PT 4 
- 68A 338169 WASHER,LOCK-EXT TEETH NO. 4 X 9132 00 ATT PT 4 

68B 37913 · NUT, HEX 4 40 NC All PT 4 
- 69 2195038 · DUMMY-SERPENT CONNECTOR 2 
- 10 2195177 · T 8AR 6 
- 71 5350012 · SCREW, THD FORMING HEX WSR HD 8-32 X .25 All PT 12 

72 2195162 · BRACKET CONNECTOR CLAMPING 4 
-73 5350012 · SCREW, THD FORMING HEX WSR HO 8-32 X .25 ATT PT 8 
- 74 301355 · STRIP-SEALING AR 
- 75 2195616 · SHROUD,SIDE,LEFT HAND REAR,POWER SUPPLY 1 
- 76 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 2 
- 77 2195620 · SHROUD,SIDE,RIGHT HAND REAR,POWER SUPPLY 1 

78 2181004 · SCREW HEX HD SELFTAP 10 32 X .375 LONG ATT PT 2 
- 79 2195176 · TAILGATE 1 
- 80 2181004 · SCREW-HEX HD SELFTAP 10-32 X .375 LONG All PT 4 

81 56079 · WASHER LoCK,EXT T .204 ID .410 oD ATT PT 1 
- 83 836978 · PLATE-CBM POWER 1 
- 84 2195284 · BRACKET-STUD SUPPORT 2 

85 2181004 · SCREW HEX HD SELFTAP 10 32 X .375 LONG ATT PT 4 
- 86 2195296 · STUD-CABLE CLAMP 1 
- 81 3960 · NUT,PLAIN,HEX- 1/4-20 X 7/16 FL W ATT PT 4 

88 2191879 · CLAMP,0.468 10 AR 
- 88 21918BO · CLAMP,0.562 ID AR 
- 88 2191881 · CLAMP,0.842 ID AR 

88 2191882 · CLAMP, o. 968 I D AR 
- 89 322551 · SCREW,BINO HO 6-32 X 0.15 LONG ATT PT 8 
- 90 56122 · WASHER-LOCK,EXT T, .150 ID ATT PT 8 

91 251187 · NUT,HEX 6 32 NC ATT PT 8 
- 92 5362304 · CONNECTOR ASSEMBLY - HALF STYLE A 2 
- 93 5353861 · · CONNECTOR BLOCK - STYLE A 1 
- 94 109918 · · SCREW,FLAT AD,SELF TAP,4-40 X 0.50 LG All PT 2 
- 95 5362303 · · CONTACT AND PIN ASSEMBLY 48 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
96 5404468 · · BRACKET ASSEMBLY 2 

- 97 112628 · · · SCREW,BIND HD,SELF TAP,4-40 X 3/8 LG 4 
- 98 5404467 · · · PAO,PRESSURE AR 

99 5404466 · · · CLAMP,CABLE 1 
-100 5353902 · · GUIDE-PIN 1 

~. 

I 
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LIST 13 CONT. 

LIST AND PART UNITS USABLE I 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 2 3 4 ASM. CODE i 

GATE AND POWER GROUP -CONT I FOLLOWING COMPONENTS ARE FEATURES ONLY 
I 

13 -101 196403 POWER SUPPLY ASM,46V AT 6.0 AMP,60 HZ 1 A 
-101 5709490 POWER SUPPLY ASM,48V AT 6.0 AMP,50 HZ 1 B 

FOR DETAIL BREAKDOWN SEE FIGURE 22 I 
-102 2181004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 I 
-103 2194630 SHIELD,48V POWER SUPPLY 1 . 

103A 2181004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 
-103B 2175867 GROMMET,NYLON AR 
-104 2195156 POWER SUPPLY ASSEMBLY, 60 HERTZ 1 

104 2195158 POWER SUPPLY ASSEMBLY, 50 HERTZ 1 

FOR DETAIL BREAKDOWN SEE FIGURE 17 I 
-105 2181004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 10 

106 56079 WASHER LOCK,EXT T .204 10 .410 DO ATT PT 1 
-108 2195915 CABLE ASM,AC POWER, SO NO. 1 1 

USED ON MODELS I, 2 AND 3 
108 2195916 CABLE ASM,AC POWER, SO NO. 2 1 

USED ON MODELS 2 AND 3 
i -108 2195917 CABLE ASM,AC POWER, SO NO. 3 1 

USED ON MODEL 3 ONLY ! FOR COMPONENTS SEE FIGURE 23-lC,-lD, 
AND -12A 

-109 359018 COVER, CONVENIENCE OUTLET 1 
110 316807 SCREW,MACH FH,NO. 6-32 X .375 LG ATT PT 1 

-111 357995 OUTLET,CONVENIENCE,60 HERTZ 1 A 
-111 418835 DUTLET,CONVENIENCE,220V 50 HZ 1 B 
-112 81693 SCREW,MACH-BIND HD 6-32 X 3/8 LG ATT PT 2 
-113 2102151 BO X-UTI Ll TY 1 
-114 234329 SCREW AND LOCKWASHER- 10-32 X .375 LG ATT PT 2 

115 2100264 RELIEF,CABLE STRAIN 1 
-116 219516B BRACKET,CONVENIENCE OUTLET MTG. 1 
-117 2181004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG ATT PT 4 

118 56079 WASHER LOCK,EXT T .204 10 .410 00 ATT PT 1 
-119 2196096 CABLE ASM,1810 POWER INTER CONN 1 

FOR COMPONENTS SEE FIGURE 23-11,-25,-26, 
26A, 27, 28, 29, 29A,-30,-31 AND 32 

-120 2195952 CABLE ASM 2 
FOR COMPONENTS SEE FIGURE 23-38,47, 
48,49,50 AND 51 

-121 2183347 DUMMY,SERPENT CONNECTOR 6 C 
-121 2183347 DUMMY,SERPENT CONNECTOR 3 D 

122 5393056 TRANSITION ASSEMBLY,STYLE A 2 C 
-122 5393056 TRANSITION ASSEMBLY, STYLE A 4 0 
-122 5393056 TRANSITION ASSEMBLY,STYLE A 6 E 

122 5393057 TRANSITION ASSEMBLY,STYLE B 1 C 
-122 5393057 TRANSITION ASSEMBLY,STYLE B 2 0 
-122 5393057 TRANSITION ASSEMBLY,STYLE B 3 E 

123 5393041 _ BLOCK CONNECTOR-24 POS 1 
USED ON ASM 5393056 ONLY 

-123 5393042 • BLOCK 1 
USED ON ASM 5393057 ONLY 

-124 438546 • SCREW,MACH-FIL H 4-40 X 7/8 LG ATT PT 2 
-125 5362303 • CONTACT'AND PIN ASSEMBLY 24 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
-126 5404468 • BRACKET ASSEMBLY 1 
-127 112628 • SCREW, BIND HD,SELF TAP,4-40 X 3/8 LG ATT PT 2 

128 5404467 • • PAD,PRESSURE AR 
-129 5404466 • • CLAMP ,CABLE 1 
-130 5343044 • GUIDE,PIN 1 
-131 2195210 SHIELD,CAPACITOR 1 

-132 2181004 SCREW-HEX HD SELFTAP 10-32 X .375 LONG 4 
-133 2175867 SEAL AR 

END OF LIST 13 

32 



1810A 
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LIST 14 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 2 3 4 ASM. CODE 

GATE ASSEMBLY 

14 -
CODE A USED ON MODEL 1 ONLY 
CODE B USED ON MODEL 7 ONLY 
CODE C USED ON MODEL 3 ONLY 

-

- 2195115 GATE ASSEMBLY, 50/60 HERTZ REF 
FOR ILLUSTRATION SEE FIGURE 14 
FOR NEXT HIGHER ASM SEE FIGURE 13 15 

- 1 811742 · SUPPORT 1 
- 2 811426 · SCREW,MACH-PAN HD 6-32 X 3/8 IN. LG ATT PT 1 

3 257986 • WASHER,0.156 10 X 0.035 THK ATT PT 1 
- 4 811530 · 8US ASSEMBLY,VERTICAL 1 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
- 5 438550 · SCREW,MACH-BIND HD 4-40 X 1/2 LG ATT PT 1 

6 257985 · WASHER,FL NO. 4 0.25 00 X 0.028 TH ATT PT 1 
- 7 37913 · NUT, HEX 4-40 NC ATT PT 1 
- 8 5353296 · STRAP ASM 2 

9 731626 • SCREW, PAN HEAD, 6 32 X .25 LONG ATT PT 1 
- 10 B11553 · · PAD, FOAM 1 
- 11 811423 · · STRAP 1 

12 811483 • CROSSOVER ASSEMBLY,VOLTAGE 15 
FOR COMPONENTS SEE FIGURE 23-10A,16, 
17A AND 18A 

13 811476 · TERM I NAL BLOC K. 12 POSITION 1 
- 14 811536 · STANDOFF ATT PT 2 
- 15 811481 · SCREW,MACH- 6-32 X 1/4 LG 12 

16 811556 · SHIELD ASM,INSULATOR AND 12 PO!) 1 
- 17 10170 · SCREW-MACH.BINO HD NO. 6-32 X .250 LG ATT PT 2 
- 18 811555 · • SEAL 1 

19 811534 · · SHIELD, 12 POSITION 1 
- 20 5357054 · HEADER ASSEMBLY 1 
- 21 2181012 · SCREW, SELF TAPPING. 8-32 X .437 LG. ATT PT 4 

22 5349887 · • STRIKE FAN HOUSING 1 
- 23 5357136 · · SCREW,PAN HO 4-40 X 0.187 THK ATT PT 2 
- 24 5313928 · · GASKET AR 

25 472168 · • CLAMP CABLE 1 
- 26 112628 · · SCREW,BINO HO,SELF TAP,4-40 X 3/8 LG ATT PT 1 
- 27 338169 · · WASHER,LOCK-EXT TEETH NO. 4 X 9/32 00 ATT PT 1 

28 5357056 · • HEADER 1 
- 29 2157643 · SEAL AR 
- 30 5357052 · COOLING UNIT ASSEMBLY 1 

FOR DETAIL BREAKDOWN SEE FIGURE 15 
- 31 811427 · RETAINER 1 
- 32 811442 · SEAL.FOAM.0.38 X 0.25 X 12.25 LG 2 

33 2195151 • GATE ASSEMBLY,WELOMENT 3Xl 1 

FOLLOWING COMPONENTS ARE FEATURES ONLY 

34 2227451 COVER. BLANK SLT GATE TWO HIGH 2 A 
- 34 2227451 COVER,BLANK-SLT GATE TWO HIGH 1 B 
- 35 811600 CAPACITOR ASM,DECOUPLING 6 A 
- 35 811600 CAPACITOR ASM,DECOUPLING 12 B 
- 35 811600 CAPACITOR ASM,OECOUPLING 18 C 

ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 
36 813179 CLAMP-BOARD 8 A 

- 36 813179 CLAMP-BOARD 16 B 
- 36 813179 CLAMP-BOARD 24 C 

37 811417 SCREW,HEX SOC, 6-32 X 0.500 LG ATT PT AR 
- 38 2202919 BOARD ASSEMBLY 1 A 
- 38 2202919 BOARD ASSEMBLY 2 B 

38 2202919 BOARD ASSEMBLY 3 C 
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LIST 14 CaNT. 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

GATE ASSEMBLY -CONT 

14 - 39 811363 · EXTENDER, CARD, 6 PAC AR 
- 40 811802 · GUIDE-CARD,6 PAC AR 

41 811804 • GUIDE, CARD B 
- 42 2202918 · BOARD GROUP,8ASIC 1 

ASSEM8LY COMPONENTS ARE NOT REPLACEA8LE 
45 811865 COVER ASM, CARD 1 A 

- 45 811865 COVER ASM, CARD 2 8 
- 45 811865 COVER ASM, CARD 3 C 
- 46 815963 · CATCH-PULL 4 

47 815964 • CATCH 4 
- 48 815263 • FOAM BACKING 1 
- 49 811864 • COVER,MEMORY CARD 1 

50 811881 RETAINER ASSEMBLY 2 A 
- 50 8llB81 RETAINER ASSEMBLY 4 B 
- 50 811881 RETAINER ASSEMBLY 6 C 

51 55726 SCREW,MACH BIND HD 6-32 X .188 LG All PT AR 
- 52 811441 · SEAL 1 
- 53 811896 • RETAINER 1 

54 811850 BRACKET HINGE LOWER 1 A 
- 54 811850 BRACKET-HINGE-LOWER 2 B 
- 54 811850 BRACKET-HINGE-LOWER 3 C 

55 811426 SCREW,MACH PAN HD 6-32 X 3/8 IN. LG ATT PT AR 
- 56 811851 BRACKET-HINGE-UPPER 1 A 
- 56 811851 BRACKET-HINGE-UPPER 2 B 

56 811851 BRACKET HINGE UPPER 3 C 
- 57 811426 SCREW, MACH-PAN HD 6-32 X 3/8 IN. LG AR 
- 58 5802225 CABLE ASM AR 
- 59 5802216 CROSSOVER ASM-SIGNAL 1 B 
- 59 5802216 CROSSOVER ASM-SIGNAL 2 C 

FOR COMPONENTS SEE FIGURE 23-39 
60 2196204 CROSSOVER ASM 1 A 

- 60 2196204 CROSSOVER ASM 1 B 
- 60 2196204 CROSSOVER ASM 1 C 

FOR COMPONENTS SEE FIGURE 23-16,36, 
AND 37 

END OF LIST 14 
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LIST 15 

LIST AND PART UNITS USABLE 
INDEX NUMBER DE5CRI PTION PER ON 
NUMBER I 234 ASM. CODE 

COOLING UNIT ASSEMBLY 

15 5357052 COOLING UNIT ASSEMBLY REF I 
FOR ILLUSTRATION SEE FIGURE 15 1 

I 
FOR NEXT HIGHER ASM SEE FIGURE 14-30 

1 5357064 · FILTER,AIR 1 
- 2 322065 · SCREW,MACH-BINO HD 6-32 X 5/8 LG 2 
- 3 257187 · NUT,HEX 6-32 NC 2 
- 4 5357059 · GUARD 1 I - 5 32042 · SCREW, MACH BIND. HO 10-32 X 3/8 LG. ATT PT 2 
- 6 56079 · WASHER-LOCK,EXT T .204 10 .410 00 ATT PT 2 

7 5357051 · FAN ASM,208/230V 60 HZ 220V 50 HZ 1 
- 8 5357066 · • BLADE 1 
- 9 5357063 · • MOTOR ASM,208/230V 60 HZ - 220V 50 HZ 1 

10 130434 · · SCREW MACH,SLOTTED HEX HO NO.10 32 X.375 ATT PT 2 
- 11 56079 · · WASHER-LOCK,EXT T .204 10 .410 OD ATT PT 2 
- 12 5357065 · · · JUMPER ASSEMBLY 1 
- 12A 5353853 · · · RECEPTACLE,3 POSITION 
- 12B 5353854 · · • CONTACT, MALE 16-20 WIRE 
- 13 5357067 · · · MOTOR 208V/230V 60CY 220V 50CY 1 

14 5357068 · · BRACKET MOTOR MTG 1 
- 15 120211 · · SCREW,MACH-HEX HO 10-32 X 1/2 LG ATT PT 2 
- 16 56079 · • WASHER-LOCK,EXT T .204 10 .410 OD ATT PT 2 

17 5357069 · • ORIFICE FAN 1 
- 18 5349888 · LATCH 1 
- 19 5357136 · SCREW,PAN HO 4-40 X 0.187 THK ATT PT 2 
- 20 5357135 · CATCH 1 

21 599557 · SEAL AR 
- 22 5357058 · HOUSING-FAN 1 

END OF LIST 15 
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LIST 16 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 234 ASM. CODE 

POWER SEQUENCING ASSEMBLY- 50/60 HERTZ 

16 
CODE 1 USED ON ASM PRIOR TO C6 SUFFIX 
CODE 2 USED ON ASM FROM C6 TO CURRENT 
CODE 3 USED ON ASM FROM D6 TO CURRENT 

-
-

2195191 POWER ASSEMBLY,SEQUENCING REF 
FOR ILLUSTRATION SEE FIGURE 16 
FOR NEXT HIGHER ASM SEE FIGURE 13-55 

1 2195193 · WELDMENT ASSEMBLY,PANEL 1 
ASSEMBLY CDMPONENTS ARE NOT REPLACEABLE 

- 2 5350012 · SCREW, THD FORMING HEX WSR HD 8-32 X .25 ATT PT 2 
3 5350012 · SCREW, THD FORMING HEX WSR HD 8 32 X .25 2 

- 4 104615 · FUSEHOLDER 1 2 
- 4 104615 · FUSEHOLDER 9 1 

5 811426 · SCREW,MACH PAN HD 6-32 X 3/8 IN. LG ATT PT 20 
- 6 107664 • FUSE-LONG LAG,3.2A 6 2 
- 6 92734 · FUSE-LONG LAG,2A 1 2 
- 6 252591 • FUSE, 1.0 AMP 250V 2 2 
- 6 107669 • FUSE,CRTRGE-LONG TIME DELAY 10 AMP 250V 1 3 
- 7 2195921 · CABLE ASM,SEQUENCE BOX 

FOR COMPDNENTS SEE FIGURE 23 1,lC, 
1F,lG AND 4 

- 8 210428 · SWITCH,TOGGLE-SPST 250V AC 30 AMP 1 
9 234318 · SCREW,ASMD WASHER FIL H 8 32 X 3/8 LG ATT PT 2 

- 10 55901 · WASHER, LOCK, EXT TEETH - .176 DIA ATT PT 2 
- 11 257189 • NUT, HEX 8-32 ATT PT 2 

12 2101089 · STRAP,GROUND,518 X 7 IN. 1 
- 13 5319854 · SCREW, SELF TAPPING, 8-32 X .375 LONG ATT PT 1 
- 14 55901 · WASHER, LOCK, EXT TEETH - .176 DIA ATT PT 2 
- 15 25627 · SCREW,MACH BIND HD 8 32 X 1/2 LG ATT PT 1 
- 16 257189 • NUT, HEX 8-32 ATT PT 1 
- 17 2195205 • RELAY ASM,WIRE CONTACT 3PDT 2 COILS 1 

18 6364 · WASHER,LOCK SPLIT NO. 6 X 1/4 OD ATT PT 1 
- 19 257187 • NUT,HEX 6-32 NC ATT PT 1 
- 20 342250 · ADAPTER,CABLE TO CONNECTOR 4 

21 302090 • TERMINAL BLOCK ASM 24 FEMALE CONTA~I~ 1 
- 22 2191846 · SCREW, PAN HD 4-40 X 0.500 LONG ATT PT 1 
- 23 302089 · · SPRING-TERMINAL BOARD CONTACT 8 
- 24 302088 · • BLOCK,TERMINAL 1 
- 25 302131 · STRIP-TERMINAL BLOCK INSULATOR 1 
- 26 359511 • CAPACITOR ASM,O.l MFD P/M 20% 1 

27 320167 · • TERMINAL,QUICK DISCONNECT NONINS 16AWG 2 
- 28 326367 · • CAPACITOR,FXD,PAPER, 0.1 UF P/M 10% 400V 1 
- 29 5323493 · RESISTOR ASSEMBLY- 100 OHMS 0.5W 2 PINS 1 2 

29 2195207 · RESISTDR ASM, 5 OHMS P/M 10% 10 WATT 1 1 
- 30 320167 · • TERMINAL,QUICK DISCDNNECT-NONINS 16AWG 1 2 
- 30 360433 · -. TERMINA-L-=-fAPER-PIN 161l8AWG 0.073 NOM OD 1 1 
- 31 213536 · • RESISTOR,FIXED COMP,100 OHM 5% 1/2 WATT 2 2 

31 313905 · • RESISTOR,FIXED,25 OHM,PIM 10 %,10 W 2 1 
- 32 322767 • TERMINAL BLOCK, 10 POSITION 1 
- 33 210884 · STUD, SLOTTED 6-32 X 1/2 LONG THREAD ATT PT 3 

34 210883 · STUD, EXT 6 32 X 1/2 INT 6 32 X 0.19 DP ATT PT 1 
- 35 472187 · JUMPER-BRASS 4 
- 36 363434 • MARKER STRIP- 10 POS NOS. 1 THRU 10 1 

37 186943 · SHIELD 10 POSITION 1 
- 38 210984 · SCREW,MACH RH 6-32 X .25 ATT PT 1 
- 39 2195192 · WELDMENT,CHASSIS 1 

COMPONENTS· NOT INCLUDED WITH ASSEMBLY 

40 2195282 SHIELD,FUSE 1 
- 41 5350012 SCREW, THD FORMING HEX WSR HD 8-32 X .25 ATT PT 6 

END OF LIST 16 
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FIGURE 17. POWER SUPPLY ASSEMBLY. 
SEE LIST 17 
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LIST 17 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 234 ASM. CODE 

POWER SUPPLY ASSEMBLY 

17 I CODE A USED ON 60 HERTZ DNL Y 
CDDE B USED ON 50 HERTZ ONLY 
CODE 1 USED ON ASM PRIOR TO D6 SUFFIX 
CODE 2 USED ON ASM FROM D6 TO CURRENT 

-
- 2195156 POWER SUPPLY ASSEMBLY. 60 HERTZ REF A ! - 2195158 POWER SUPPLY ASSEMBLY, 50 HERTZ REF B 

FOR ILLUSTRATION SEE FIGURE 17 
FOR NEXT HIGHER ASM SEE FIGURE 13-104 

- 1 2162453 • BAR, BUS 1 
2 322065 • SCREW,MACH BIND HD 6 32 X 5/8 LG ATT PT 2 

- 3 2195919 · INSULATOR,GROUND BLOCK 1 
- 4 596211 • SPACER-LAMINATED BUS BLOCK 2 

5 320451 • TERMINAL BOARD 10 DBL SCREW TERMINALS 1 
- 6 210986 • STUD, SLOTTED 8-32 X 1/2 LG THREAD ATT PT 3 
- 7 210985 • STUD, EXT 8-32 X 1/2 INT 6-32 X 0.19 DP ATT PT 1 

8 550578 • MARKER STRIP 10 POS NOS. 1 THRU 10 1 
- 9 596458 • JUMPER-BRASS 5 A 
- 9 596458 • JUMPER-BRASS 5 1B 

9 596458 • JUMPER BRASS 4 2B 
- 10 188697 • SHIELD- 10 POSITION 1 A 
- 10 5218379 • SHIELD 1 B 

11 210984 • Sl..REW,MAl..H KH 6-~2 X .l!> A II 1'1 1 
- 12 5261010 · POWER SUPPLY ASSEMBLY 3V,8A,60 HERTZ 1 A 
- 12 5261610 • POWER SUPPLY ASSEMBLY 3V,8A,50 HERTZ 1 8 

FOR DETAIL BREAKDOWN SEE FIGURE 19 
-13 2242443 • CLAMP, POWER SUPPLY 3 
- 14 332620 • SCREW,MACH-BIND HD 10-32 X 1/2 LG ATT PT 3 
- 15 2125974 • WASHER, INT TOOTH, .200 ID X .562 OD ATT PT 3 
- 16 304676 • WASHER, PLAIN FLAT 3 
- 17 5261050 • POWER SUPPLY ASSEMBLY 6V 12A 60 HERTZ 1 A 

17 5261650 • POWER SUPPLY ASSEM8LY 6V 12A 50 HERTZ 1 B 
FOR DETAIL BREAKDOWN SEE FIGURE 20 

- 18 5261020 · POWER SUPPLY ASSEMBLY 3V AT 12A 60 HZ 1 A 
- 18 5261620 • POWER SUPPLY ASSEM8LY 3V AT 12A 50 HZ 1 B 

FOR DETAIL BREAKDOWN SEE FIGURE 21 
- 19 2195907 • CABLE ASM,DC DISTRIBUTION 1 

FOR COMPONENTS SEE FIGURE 23-1F AND IG 
20 2195112 • BLOWER ASM,POWER SUPPLY 60 HZ 1 A 

- 20 2195183 • BLOWER ASM.POWER SUPPLY 50 HZ 1 B 
FOR DETAIL 8REAKDOWN SEE FIGURE 18 

21 2181004 • SCREW HEX HD SELFTAP 10 32 X .375 LONG ATT PT 4 
- 22 2195157 • TU8,POWER SUPPLY 1 
- 23 207293 • KEEPER-POWER SUPPLY 6 

24 345815 • SCREW,ASMD,WASHER,PAN HD 8 32 X 1/4 LG ATT PT 6 A 
- 24 2300 • SCREW,MACH-FIL H 8-32 X 1/4 LG ATT PT 6 8 
- 25 2125963 • WASHER,LOCK-INT TEETH NO.8 X 9/16 OD ATT PT 6 B 

26 207382 • RAIL-POWER SUPPLY MOUN r INb 6 
- 27 358 • SCREW,MACH-FIL H 10-32 X 3/4 LG ATT PT 12 
- 28 56121 • WASHER,LOCK-INT TEETH NO. 10 X 0.381 OD ATT PT 12 

29 2125974 • WASHER, INT TOOTH. .200 ID X .562 OD ATT PT 12 
- 30 11598 • NUT,HEX, 10-32 X 0.375 FL W 12 
- 31 316997 • CAPACITOR,FXD,ELECT,20000 UF P150MI0 65V 2 

32 2156757 • CLAMP,CAPACITOR 2 
- 33 5350012 • SCREW, THD FORMING HEX WSR HD 8-32 X .25 ATT PT 4 
- 34 6203B1 • JUMPER ASM 1 

END OF LIST 17 
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FIGURE 18. 8LOWER ASSEMBLY. 
SEE LIST 18 

LIST 18 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER ) 2 3 4 ASM. CODE 

BLOWER ASSEMBLY 

IB -
CODE A USED ON 60 HERTZ ONLY 
CODE B USED ON 50 HERTZ ONLY 

2195112 BLOWER ASM,POWER SUPPLY 60 HZ REF 
- 2195183 BLOWER ASM,POWER SUPPLY 50 HZ REF 

FOR ILLUSTRATION SEE FIGURE 18 
FOR NEXT HIGHER ASM SEE FIGURE 17 20 

- 1 2154885 · FILTER, AIR 8LOWER HOUSING 1 
- 2 2183500 · BRACKET,SEAL MOUNTING 19 IN. LG 1 

3 5350006 • SCREW, SELF TAPPING, 6 32 X .250 LONG ATT PT 2 
- 4 2183350 · SEAL,RUBBER STRIP, 19 X 1 X 3/4 THK 1 
- 5 187467 · SHIELD, 2 POSITION 1 

6 210984 • SCREW, MACH RH 6 32 X .25 ATT PT 
- 7 80817 • TERMINAL BLOCK, 2 POSITION 1 
- 8 210884 • STUD, SLOTTED 6-32 X 1/2 LONG THREAD ATT PT 1 

9 210883 • STUD, EXT 6-32 X 1/2 INT 6-32 X 0.19 DP ATT PT 1 
- 10 507446 · INSULATOR, TERMINAL STRIP 1 
- 11 334921 · TERMINAL-LUG NO.22 THRU NO.IB WIRE INSUL 4 

12 1077722 • GROMMET,RUB FOR 5/16 HOLE X 1/16 PNL 2 
- 13 172999 · MOTDR,230VAC,60 HZ 2 A 
- 13 4120171 · MOTOR.50 HZ 2 B 

14 32042 • SCREW, MACH BIND. HD 10 32 X 3/8 LG. ATT PT 4 A 
- 14 322551 · SCREW,BIND HD 6-32 X 0.75 LONG ATT PT 8 B 
- 15 56722 • WASHER-LOCK,EXT T, .150 10 ATT PT B B 

16 597344 • GUARD 2 A 
- 16 2172166 · GUARD 2 B 
- 17 32042 · SCREW, MACH BIND. HD 10-32 X 3/8 LG. ATT PT 8 
- 18 171485 • BLADE,FAN 2 
- 19 2863 · SCREW, MACH-RH 3 48 X 0.250 LG ATT PT 4 
- 20 2195114 • HOUSING,FAN 60 HZ 1 A 
- 20 2195184 · HOUSING,FAN 50 HZ 1 B 

21 2246277 • BAFFLE,POLYCARBON,ACOUSTIC 1 

END OF LIST 18 
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LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 2 3 4 ASM. CODE 
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LIST 19 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER 1 234 ASM. CODE 

3 VOLT 6 AMP POWER SUPPLY ASSEMBLY 

19 - 5261010 POWER SUPPLY ASSEMBLY 3V,6A,60 HERTZ REF 
5261610 POWER SUPPLY ASSEMBLY 3V,6A,50 HERTZ REF 

FOR ILLUSTRATION SEE FIGURE 19 
FOR NEXT HIGHER ASM SEE FIGURE 17-12 

1 5261118 · RESISTOR,FXD,WW 0.06 OHM PIM 10% 25W 1 
- 2 436593 · SCREW-MACH-BIND HD NO. 6-32 X 2 1/2 LG ATT PT 1 
- 3 5761936 · NUT/LOCKWASHER ASSEMBLY - 6-32 ATT PT 1 

4 2903 · WASHER,Fl NO. 6 X 1/2 00 X 1/32 THK 1 I - 5 510466 · CUP WASHER 1 
- 6 5761935 · WASHER 1 I 

7 5761935 · WASHER 1 

! - 6 510468 · CUP WASHER 1 
- 9 5214546 · CIRCUIT BREAKER 1 

10 36235 · SCREW,BIND HD 6 32 X .312 LONG ATT PT 2 I 
- 11 5761779 · BRACKET,CHASSIS 2 I 
- 12 731629 SCREW,PAN HD- 10-32 X 0.360 LG ATT PT 8 J · 13 5761905 · STRAP,CAPACITOR MTG 1 i - 14 438567 · SCREW,MACH-UNDRCT BIND HD 6-32 X 1 LG ATT PT 1 , 
- 15 5761943 · NUT ,HEX 10-32 NC ATT PT 1 ! 

16 5261935 · RESISTOR ASSEMBLY 330 OHMS 2W 1 I - 17 359695 · · TERMINAL-RING LUG NO.10 STUD 2 I - 18 113819 · • TUBING 2 , 
19 317080 · · RESISTOR,FXD 330 OHM 2W 1 

- 20 5214368 · CAPACITOR 1 
- 21 5261089 · CAPACITOR,ELECTROLYTIC- 10000 UF 6VDC 1 

22 5761724 • TRANSFORMER, 60 HERTZ 1 
USED ON ASM 5261010 ONLY 

- 22 4116494 · TRANSFORMER, 50 HERTZ 1 
USED ON ASM 5261610 ONLY 

- 23 332620 · SCREW,MACH-BIND HD 10-32 X 1/2 LG ATT PT 4 
- 24 5761908 · NUT,HEX 10-32 NC ATT PT 4 
- 25 5761936 · GROMMET 3 
- 26 210990 · SHIELD- 13 POSITION 1 
- 27 210984 · SCREW, MACH RH 6-32 X .25 ATT PT 1 

28 5214556 • TERMINAL BOARD,13 POS 1 
- 29 5261165 · STUD,SHLDR- 8-32 X 0.438 LG THO ATT PT 3 
- 30 5261167 · STUD- 8-32 X 0.438 LG W/6-32 TAPPED HOLE ATT PT 1 

31 10170 · SCREW MACH,BIND HD NO. 6 32 X .250 LG 1 
- 32 56722 · WASHER-LOCK,EXT T, .150 10 1 I 
- 33 5712309 · GUIDE 1 

34 5761907 · RIVET ATT PT 2 
- 35 216076 · TERMINAL BLOCK AND CONTACT ASSEMBLY 1 
- 36 5761904 · BRACKET 1 

37 5761907 · RIVET ATT PT 2 
- 38 5761977 · RECTIFIER ASSEMBLY 1 
- 39 734483 · SCREW,PAN HD- 6-32 X 0.380 LG ATT PT 3 
- 40 5762215 · WASHER,INSULATING ATT PT 2 

41 5762156 · WASHER, 0.144 10 1.120 00 1 
USED ON 60 HERTZ ONLY 

- 42 5761979 · INSULATOR 1 
43 491228 • CAPACITOR, .010 UF 1 

- 44 113619 · TUBING 2 
- 45 5761764 · HEAT SINK 1 

46 5761913 · SCREW, ATT PT 4 
- 47 5761796 · INSULATOR,HEAT SINK ATT PT 4 
- 48 473536 · SEAL AR 

49 369214 · TRANSISTOR,TYPE 108 4 
- 50 1159B • NUT,HEX, 10-32 X 0.375 FL W ATT PT 4 
- 51 5761976 · TUBIIIlG AR 
- 52 316996 · TERMINAL,LUG-NONINS 9AWG NO. 8 MTG HOLE 4 
- 53 5761966 · BUS STRIP 1 
- 54 5761909 · TERMINAL, BRASS 1 

55 2181002 · SCREW HEX HD SELFTAP 8 32 X .750 LONG ATT PT 1 
- 56 5374689 · BUSHING ATT PT 1 
- 57 5761798 · INSULATOR, PHENOLIC - .38W X .75 LG 1 

58 375200 • CARD ASM 1 
- 59 5761763 • CHASSIS 1 

END OF LIST 19 
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1810A 

LIST 20 

LIST AND PART UNITS USABLE! 
INDEX NUMBER DE SCR I PTI ON PER 

ON I NUMBER I 234 ASM. CODE 

6V AT 12 AMP POWER SUPPLY ASSEMBLY I 

20 
- 5261050 POWER SUPPLY ASSEMBLY 6V 12A 60 HERTZ REF 
- 5261650 POWER SUPPLY ASSEMBLY 6V 12A 50 HERTZ REF 

FOR ILLUSTRATION SEE FIGURE 20. 
FOR NEXT HIGHER ASM SEE FIGURE 17-17 

- 1 5261098 · RESISTOR,FXO,WW- 0.04 OHMS PIM 10% 25W 1 
2 43B593 · SCREW MACH BIND HD NO. 8 32 X 2 1/2 LG ATT PT 1 

- 3 5761938 · NUT/LOCKWASHER ASSEMBLY - 8-32 ATT PT 1 
- 4 2903 · WASHER,FL-NO. 6 X 1/2 00 X 1/32 THK ATT PT 1 

!J 510468 • CUP WASHER ATT PT 2 
- 6 5761935 · WASHER ATT PT 2 
- 7 5761935 · WASHER ATT PT 2 

8 510468 • CUP WASHER ATT PT 2 
- 9 5214548 · CIRCUIT BREAKER 1 
- 10 38235 · SCREW, BIND HD 6-32 X .312 LONG ATT PT 2 

11 5761779 · BRACKET,CHASSIS 2 
- 12 731629 · SCREW,PAN HD- 10-32 X 0.380 LG ATT PT 8 
- 13 5261935 · RESISTOR ASSEMBLY-330 OHMS 2W 1 

14 359695 · • TERMINAL RING LUG NO.10 STUD 2 
- 15 113819 · · TUBING 2 
- 16 317080 · · RESISTOR,FXD 330 OHM 2W 1 

17 5761794 · STRAP,CAPACITOR 1 
- 18 438571 · SCREW, BINDING HEAD, 6-32 NC X 1-3/4 LG. ATT PT 1 
- 19 5761943 · NUT,HEX 10-32 NC ATT PT 1 

20 5214367 • CAPAC nOR 2 
- 21 5261128 · CAPACITOR,ELECTROLYTIC- 7300 UF 10VDC 1 
- 22 5761936 · GROMMET 3 

23 216076 • TERMINAL BLOCK AND CONTACT ASSEMBLY 1 
FOR COMPONENTS SEE FIGURE 

- 24 5761904 · BRACKET 1 
- 25 5761907 · RIVET 2 

26 5761977 • RECTIFIER ASSEMBLY 1 
ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 

- 27 134483 · SCREW,PAN HD- 6-32 X 0.380 LG ATT PT 3 
- 28 5762215 · WASHER,INSULATING ATT PT 2 
- 29 5761979 · INSULATOR 1 I - 30 491228 · CAPACITOR, .0lD UF 1 

31 113819 • TUBING 2 , 
- 32 5712309 · GUIDE 1 
- 33 5761907 · RIVET 2 

34 5214556 · TERMINAL 80ARD,13 POS 1 
- 35 5261165 · STUD,SHLDR- 8-32 X 0.438 LG THO ATT PT 3 
- 36 5261167 · STUD- 8-32 X 0.438 LG W/6-32 TAPPED HOLE ATT PT 1 

37 210990 · SHIELD 13 POSITION 1 
- 38 210984 · SCREW,MACH RH 6-32 X .25 ATT PT 1 
- 39 5761729 · TRANSFORMER, 60 HERTZ 1 
- 39 4116484 · TRANSFORMER, 50 HERTZ 1 
- 40 332620 · SCREW,MACH-BIND HD 10-32 X 1/2 LG ATT PT 4 
- 41 5761908 · NUT ,HEX 10-32 NC ATT PT 4 

42 10170 · SCREW MACH,BIND HD NO. 6 32 X .250 LG 1 i - 43 56722 · WASHER-LOCK,EXT T, .150 ID 1 
I - 44 5761768 · HEAT SINK 1 : 

45 5761913 · SCREW, ATT PT 4 1 

- 46 5761796 · INSULATOR,HEAT SINK 4 I 
- 47 473536 · SEAL 30 I 

48 5761909 · TERMINAL, BRASS 1 ! - 49 2181002 · SCREW-HEX HD SELFTAP 8-32 X .750 LONG ATT PT 1 
- 50 5374689 BUSHING ATT PT 1 

: · 51 5761798 · INSULATOR, PHENOLIC .38W X .75 LG 1 
- 52 369214 · TRANSISTOR,TYPE 108 5 
- 53 11598 · NUT,HEX, 10-32 X 0.375 FL W ATT PT 5 

54 316996 · TERMINAL,LUG NONINS 9AWG NO. 8 MTG HOLE 1 
- 55 5761976 · TUBING 10 
- 56 5761968 · BUS STRIP 1 

57 375203 • CARD ASM 1 
ASSEMBLY COMPONENTS ARE NOT REPLACEABLE 

- 58 5761767 · CHASSIS 1 

END OF LIST 20 
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1810A 

LIST 21 

LI STAN D PART 
UNITS USABLEI 

INDEX DESCRIPTION PER ON 
NUMBER 

NUMBER I 2 3 4 ASM. CODE I 

3 VOLT 12 AMP POWER SUPPLY ASSEMBLY 

21 - 5261020 POWER SUPPLY ASSEMBLY 3V AT 12A 60 HZ REF 
- 5261620 POWER SUPPLY ASSEMBLY 3V AT 12A 50 HZ REF 

FOR ILLUSTRATION SEE FIGURE 21 
FOR NEXT HIGHER ASM SEE FIGURE 17-18 

- 1 5261098 • RESISTOR,FXD,WW- 0.04 OHMS PIM 10% 25W 1 
2 438593 • SCREW MACH-BIND HD NO.8 32 X 2 1/2 LG ATT PT 1 i 

- 3 5761938 • NUTILOCKWASHER ASSEMBLY - B-32 ATT PT 1 I - 4 2903 • WASHER,FL-NO. 6 X 1/2 00 X 1/32 THK 1 
5 510468 • CUP WASHER 1 

I - 6 5761935 • WASHER 1 
( - 7 5761935 · WASHER 1 

B 51046B • CUP WASHER 1 

I - 9 5214548 • CIRCUIT BREAKER 1 
- 10 38235 • SCREW, BIND HD 6-32 X .312 LONG ATT PT 2 
- 11 5761779 • BRACKET,CHASSIS 2 

12 731629 • SCREW,PAN HD- 10 32 X 0.380 LG ATT PT 8 
- 13 5761793 · STRAP,CAPACITOR MTG 1 
- 14 438570 · SCREW,MACH-BINO HD 6-32 X 1-1/2 LG ATT PT 1 

15 5761943 • NUT,HEX 10 32 NC ATT PT 1 
- 16 5261935 • RESISTOR ASSEMBLY-330 OHMS 2W 1 
- 17 359695 · • TERMINAL-RING LUG ND.10 STUD 2 

18 113819 • • TUBING 2 
- 19 317080 • • RESISTOR,FXD 330 OHM 2W 1 
- 20 5214368 • CAPACITOR 1 

21 5261067 • CAPACITOR, ELECT., 24000 MF 10VDC 1 
- 22 5261089 • CAPACITOR,ELECTROLYTIC- 10000 UF 6VDC 1 
- 23 5761725 · TRANSFORMER, 60 HERTZ 1 

USED ON ASM 52610.:0 uNLY 
- 23 4116496 • TRANSFORMER, 50 HERTZ 1 

USED ON ASM 5261620 ONLY 
- 24 332620 · SCREW,MACH BIND HD 10 32 X 1/2 LG ATT PT 4 
- 25 5761908 · NUT ,HEX 10-32 NC ATT PT 4 
- 26 5761936 · GROMMET 3 

27 210990 • SHIELD 13 POSITION 1 
- 28 210984 · SCREW,MACH RH 6-32 X .25 ATT PT 1 
- 29 5214556 · TERMINAL BOARD,13 POS 1 
- 30 5261165 · STUD,SHLDR 8 32 X 0.438 LG THO ATT PT 3 I - 31 5261167 • STUD- 8-32 X 0.438 LG W/6-32 TAPPED HOLE ATT PT 1 
- 32 10170 • SCREW-MACH,BIND HD NO. 6-32 X .250 LG 1 i 

33 56722 • WASHER LOCK,EXT T, .150 ID 1 , 
- 34 5712309 · GUIDE 1 
- 35 5761907 · RIVET ATT PT 2 

36 216076 • TERMINAL BLOCK AND CONTACT ASSEMBLY 1 
- 37 5761904 · BRACKET 1 
- 38 5761907 · RIVET ATT PT 2 
- 39 5761977 · RECTIFIER ASSEMBLY 1 
- 40 7344B3 · SCREW,PAN HD- 6-32 X 0.380 LG ATT PT 3 
- 41 5762215 · WASHER,INSULATING ATT PT 2 
- 42 5762156 • WASHER, 0.144 10 1.120 00 1 

USED ON 60 HZ ONLY 
- 43 5761979 · INSULATOR 1 

44 491228 • CAPAC ITOR, .010 UF 1 
- 45 113819 · TUBING 2 
- 46 5761766 • HEAT SINK 1 

47 5761913 • SCREW, ATT PT 4 
- 48 5761796 • INSULATOR,HEAT SINK ATT PT 4 
- 49 473536 • SEAL AR 

50 369214 • TRANSISTOR,TYPE 108 4 
- 51 1159B • NUT,HEX, 10-32 X 0.375 FL W ATT PT 4 
- 52 5761976 · TUBING AR 
- !>3 ,316996 • TERMINAL,LUG-NONINS 9AWIi NO. 8 MTIi HOLE 4 
- 54 5761967 • BUS STRIP 1 
- 55 5761909 · TERMINAL, BRASS 1 

56 2181002 • SCREW-HEX HD SELFTAP 8 32 X .750 LONG 1 
- 57 5374689 · BUSHING 1 
- 58 5761909 • TERMINAL, BRASS 1 

59 375200 • CARD ASM 1 
- 60 5761765 • CHASSIS 1 

END OF LIST 21 
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1810A 

LIST 22 

LIST AND PART UNITS USABLE 
INDEX NUMBER OESCRI PTION PER ON 
NUMBER 1 2 3 4 ASM. CODE 

48V AT 6AMPPOWER SUPPLY ASSEMBLY 

22 -
CODE 1 USED PRIOR TO B7 SUFFIX 
CODE 2 USED FROM B7 TO CURRENT 

-
CODE A USED ON 60 HERTZ 
CODE B USED ON 50 HERTZ 

-
- 196403 POWER SUPPLY ASM,48V AT 6.0 AMP,60 HZ REF A 
- 5709490 POWER SUPPLY ASSEMBLY 48V 6A 50 CYCLE REF B 

FOR ILLUSTRATION SEE FIGURE 22 
FOR NEXT HIGHER ASM SEE FIGURE 13-101 

- 1 196489 · REGULATOR,FERRORESONANT- 60 CPS 306 VA 1 A 
- 1 361687 · REGULATOR-FERRORESONANT 306 VA 50 CY 1 B 
- 2 367 · SCREW, MACH FL CSK HD 10-32 X 5/8 LG ATT PT 4 
- 3 45690 · WASHER,FLAT ATT PT 4 B 
- 3 1071644 · WASHER. FL - 3/16 10 X 5/8 00 X 3/64 THK ATT PT 4 
- 4 3550 · WASHER,FLAT 1/4 10-9/16-00-0.05 THICK ATT PT 4 B 
- 5 56079 · WASHER-LOCK.EXT T .204 10 .410 00 ATT PT 1 B 
- 6 9092 · WASHER-LOCK,SPLIT RING • • 194 ID .33700 ATT PT AR 

7 11598 · NUT.HEX. 10-32 X 0.375 FL W ATT PT 4 
- 8 526378 · CAP, TERMINAL 4 
- 9 524928 · BRACKET.CAPACITOR MTG 4 
- 10 38457 · SCREW.MACH-FH 8-32 X 3/4 LG ATT PT 4 
- 11 1090873 · WASHER, LOCK - .168 10 X .296 00 ATT PT 4 
- 12 6503 · NUT,PLAIN,HEX- 8-32 X 1/4 FL W ATT PT 4 
- 13 207361 · CAPACITOR 2 
- 14 631769 · SHIELD.CAPACITOR 2 
- 15 140470 · CAPACITOR,FXD.ELECT- 8000 UF P75MIO% 55V 1 
- 15 5708947 · CAPAC ITOR. ELECTROLYTIC, 15,000MFD 55VDC 1 
- 16 55726 · SCREW.MACH-BIND HD 6-32 X .188 LG ATT PT 2 
- 17 6364 · WASHER. LOCK-SPLIT NO. 6 X 1/4 00 ATT PT 2 

18 2156757 • CLAMP.CAPACITOR 1 
- 19 55726 · SCREW.MACH-BIND HD 6-32 X .188 LG ATT PT 2 
- 20 6364 · WASHER,LOCK-SPLIT NO. 6 X 1/4 00 ATT PT 2 

21 222553 · RESISTOR,FXD.WW- 100 OHMS P/M 10% 50W 1 
- 22 361938 · SCREW.MACH-CSK FH 8-32 X 4-1/2 LG ATT PT 1 
- 23 131713 · WASHER.FL- 3/16 10 X 11/16 00 X 1/16 THK ATT PT 1 

24 1090873 · WASHER. LOCK - .168 10 X .296 00 ATT PT 1 
- 25 257189 · NUT. HEX 8-32 ATT PT 1 
- 26 507144 · WASHER-CENTERING 0.173 10 X 5/8 00 2 

27 442958 · INSULATOR. WASH 7/16 10 3/4 00 1/32 THK 2 
- 28 5762445 · SHIELD. SAFETY 1 
- 29 221790 · SCREW,MACH-BIND HD 8-32 X 3/16 LG ATT PT 2 

30 210990 · SHIELD 13 POSITION 1 
- 31 210984 · SCREW,MACH RH 6-32 X .25 ATT PT 1 
- 32 472187 · JUMPER-BRASS 1 A 

33 320461 · TERMINAL BOARD-13 POS 1 
- 34 210985 · STUD. EXT 8-32 X 1/2 INT 6-32 X 0.19 DP ATT PT 1 
- 35 210986 · STUD. SLOTTED 8-32 X 1/2 LG THREAD ATT PT 3 
- 36 2101325 · MARKER STRI P, 13 POSITION 1 
- 37 801652 · LABEL 1 A 
- 38 5762093 · PLATE,DIODE MOUNTING 1 2 
- 39 186759 · SCREW. MACH BIND HD 8 32 X 5/16 LG ATT PT 2 2 
- 40 598479 · SEMICONDUCTOR DEVICE.D10- 150V 10 AMP 4 2 
- 41 11598 · NUT,HEX. 10-32 X 0.375 FL W ATT PT 4 2 

42 9092 · WASHER LOCK.SPLIT RING, .194 10 .33700 ATT PT 2 2 
- 43 45690 · WASHER. FLAT ATT PT 4 2 
- 44 473582 · INSULATOR 4 2 
- 45 316996 · TERMINAL,LUG-NONINS 9AWG NO. 8 MTG HOLE 4 2 

46 533372 · WASHER.INSUL 16 2 
- 47 10170 · SCREW-MACH,BIND HD NO. 6-32 X .250 LG 1 
- 48 6364 · WASHER.LOCK-SPLIT NO. 6 X 1/4 00 1 

49 196444 · CHASSIS.POWER SUPPLY 1 
- 50 196642 · RECTIFIER,SILICON- 4-1-1 BRIDGE 1 1 
- 51 32042 · SCREW, MACH BIND. HD 10-32 X 3/8 LG. 2 1 

52 45690 · WASHER. FLAT 2 1 
- 53 9092 · WASHER-LOCK.SPLIT RING • • 194 10 .33700 2 1 
- 54 196466 · BRACKET-RECTIFIER MTG 2 1 

55 38235 · SCREW.BINO HD 6 32 X .312 LONG 2 1 
- 56 6364 · WASHER.LOCK-SPLIT NO. 6 X 1/4 00 2 1 

END OF LIST 22 
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FIGURE 23. CABLE AND JUMPER ASM COMPONENTS. SHEET 1 OF 2. 
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IBI0A 

LIST 23 

LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 234 ASM. CODE 

CABLE AND JUMPER ASM COMPONENTS 

23 NO NO. CABLE AND JUMPER ASM COMPONENTS 
- 1 334921 · TERMINAL-lUG NO.22 THRU NO.IB WIRE INSUl AR 
- lA 927B4 · TERMINAL, lUG-INS IB-20AWG NO.B MTG HOLE AR 

IB 334932 · TERMINAL lUG NO.IB THRU NO.22 WIRE INSUl AR 
- lC 334910 · TERMINAL-lUG NO.16 THRU ND.14 WIRE AR 
- 10 360370 · TERMINAL-RING TOUNGUE NO.14-16 WIRE AR 

lE 359695 · TERMINAL RING lUG NO.I0 STUD AR 
- IF 253740 · TERMINAL, lUG-INS 10-12AWG NO.6 MTG HOLE AR 
- IG IB696B · TERMINAl,lUG-INS 10/12AWG NO. B MTG HOLE AR 

IH 253453 · TERMINAL, RING INS NO 22 AWG 0.140 10 AR 
- 2 IB6961 · TERMINAl-RING,NO.6 STUO NON INSULATED AR 
- 3 313361 · TERMI NAL, SPADE 0.119 10- 22, 24 AWG AR 

4 360433 · TERMINAL TAPER PIN 16/1BAWG 0.073 NOM 00 AR 
- 4A IB7243 · TERMINAL, SMAll TAPER 20-22-24 OR 26 AWG AR 
- 5 927B6 · TERMINAL,lUG-INS IB-20AWG NO.4 MTG SLOT AR 
- 5A 36B222 · TERMINAl-NO.B STUD 16 14 WIRE AR 
- 6 517913 · CLIP, SLIP ON NO IB-16 AWG AR 
- 7 2123393 · TERMINAl,QUICK DISCONNECT- 16/20AWG AR 

7A 5231Bl · TERMINAl,QUICK DISCONNECT IB/22AWG AR 
- 7B 5353B52 · CoNTACT-FEMAlE,NO.16-20 WIRE AR 
- B 2122261 · SoCKET,CONTACT AWG IB - 16 AR 

9 52471B7 · TERMINAL,QUICK DISCONNECT- IB/22AWG AR 
- 10 B114B7 · CONTACT-VOLTAGE CROSSOVER AR 
- lOA B136Bl · CONTACT, MINITURE BUS AR 

11 21954B2 · CLIP,GROUNDING AR 
- 12 123B16 · FERRULE-SHIELDED WIRE 0.070 10 AR 
- 12A 645018 · FERRULE-SHIELDED WIRE 0.275 10 AR 

12B 217B469 · FERRULE SHIELDED WIRE 0.150 10 AR 
- 13 21B4182 · FERRULE-SHIELDED WIRE AR 
- 14 2160951 · SOCKET-HEAD DIODE BOARD AR 

15 5353851 · HOUSING CONNECTOR RECEPTACLE, 3 POS AR 
- 16 B13827 · BUS CONNECTOR AR 
- 17 811486 · HOUSING- 4 PIN NAT USES COVER PIN 811494 AR 

17A 813801 · HOUSING AR 
- 18 811494 · CoVER- 4 PIN BLK FOR HOUSING PIN 811486 AR 
- 18A B13802 · CAP AR 

19 B13550 · HoUSING- 2 PIN GRN USES COVER PIN B13549 AR 
- 20 813549 · CoVER- 2 PIN NAT FOR HOUSING PIN 813550 AR 
- 21 5800604 · CARD ASSEMBLY AR 
- 21A 5800605 · CARD ASSEMBLY AR 

21B 5800610 · CARD ASM AR 
- 21C 5800634 · CARD ASM AR 
- 210 5B00657 · CARD ASSEMBLY AR 

22 2204024 · STRAI N RELI EF AR 
- 23 760259 · SHIElo,GROUNDING SPLICE AR 
- 24 5352960 · STRAIN RELIEF AR 

25 738256 · HOOD, 2 MODULE AR 
- 26 738166 · RETAINER- 2 FEMALE MODULES AR 
- 26A 738199 · RETAINER- 2 MALE MODULES AR 

26B 2196079 · RETAINER 1 FEMALE MODULE AR 
- 27 73B259 · MODULE BLOCK-MALE 4 POSITION AR 
- 28 21960B8 · SHELl,PLUG,2 MALE MODULES AR 

29 738254 · TERMI NAl ASM, MALE 12 AND 14 AWG AR 
- 29A 2192507 · TERMINAL ASM,MALE 12/14 AWG AR 
- 30 738255 · TERMI NAl ASM, FEMALE 12 AND 14 AWG AR 

31 738257 · MODULE BLOCK 4 POS FEMALE AR 
- 31A 2190716 · MDDUlE BLOCK-FEMALE 14 PDSITION AR 
- 32 2196089 · SHElL,RECEPTACLE- 2 FEMALE MODULES AR 

32A 2196077 · SHELL,RECEPTACLE 1 FEMALE MODULE AR 
- 33 73819B · CATCH,LOCKING SPRING-MODULE CONN AR 
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LIST 23 CONT 

LIST AND PART UNITS USABLE 
INDEX DESCRIPTION PER ON 
NUMBER NUMBER 

I 2 3 4 ASM. CODE 

CA8LE AND JUMPER ASM COMPONENTS -CONT 

23 - 34 811825 · LABEL AR 
35 811151 · STRAIN RELI EF AR 

- 36 813191 • HOUSING-TERMINAL AR 
- 31 813194 · TERMINAL-AWG,20-18 AR 

38 5362301 • CONTACT, LARGE SERPENT AR 
- 39 NO NO. • CABLE GROUP AR 
- 40 811825 · • LA8EL AR 

41 813803 · • STRAIN RELI EF AR 
- 41A 813805 · · STRAIN RELIEF AR 
- 418 813801 · • STRAIN RELIEF AR 

42 5800614 · • CARD ASSEMB L Y AR 
- 42A 5800611 · • CARD ASSEMBLY AR 
- 42B 5800656 · • CARD ASSEMB L Y AR 

42C 5800660 · • CARD ASM AR 
- 43 813804 · • STRAIN RELI EF AR 
- 43A 813806 · • STRAIN RELI EF AR 

44 813338 · • RIVET AR 
- 45 5412811 • TERMINAL-QUICK DISCONNECT AR 
- 46 160260 · SHIELD-INSULATING AR 

41 5362306 • COVER, CONNECTOR BLOCK AR 
- 48 5353880 • CARD-SHIELD COMMONING AR 
- 49 5353896 • STRAIN RELIEF ASSEMBLY AR 

50 5353858 · · BLOCK,STRAIN RELIEF AR 
- 51 5353869 • CONNECTOR BLOCK -STYLE B AR 

END OF LIST 23 
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LIST AND PART UNITS USABLE 
INDEX NUMBER DESCRIPTION PER ON 
NUMBER I 2 3 4 ASM. CODE 

THIS PAGE LEFT 
BLANK INTENTIONALLY 
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1810A 

NUMERICAL INDEX 

PART LIST AND PART Ll ST AND PART LIST AND 
NO. INDEX NO. NO. INDEX NO. NO. INDEX NO. 

358 17 - 27 34512 1 - 96 76574 13 20 
367 22 - 2 35739 9 - 53 79778 1 - 94 
845 11 - 47 35868 4 -107A 79842 8 - 2 

2300 17 - 24 37913 9 - 38 80650 9 - 36 
2863 18 - 19 9 - 44 80817 18 - 7 
2903 5 - 16 13 - 62B 81404 11 - 62 

19 - 4 13- 68B 81693 3 - 5 
20 - 4 14 - 7 3 - 7 
21 - 4 38235 5 - 40 4 - 2 

3550 22 - 4 13- 2 4 - 7 
3960 3 - 41 19 - 10 6 - 2 

13 - 9 20 - 10 9 - 49 
13 - 87 21 - 10 13 -112 

4564 3 - 19 22 - 55 92734 16 - 6 
4 - 89 38393 5 - 8 92784 23 - lA 
4 - 98 38442 2 - 2 92786 23 - 5 
5 - 5A 2 - 4 104615 16 - 4 

5528 8 - 4 38457 22 - 10 16 - 4 
6364 16 - 18 38688 13- 22 104715 4 -122 

22 - 17 45690 1 - 12 107664 16 - 6 
22 - 20 1 - 16 107669 16 - 6 
22 - 48 4 -105 109918 13 - 94 
22 - 56 5 - 45 112628 13 - 97 

6503 22 - 12 12 - 12 13 -127 
6935 4 - 94 22 - 3 14 - 26 

13 - 23 22 - 43 113318 5 - 29 
9092 1 - 13 22 - 52 113819 9 - 2 

1 - 67 52618 5 - 11 9 - 32 
4 - 71 55726 14 - 51 19 - 18 

22 - 6 22 - 16 19 - 44 
22 - 42 22 - 19 20 - 15 
22 - 53 55901 16 - 10 20 - 31 

10170 14 - 17 16 - 14 21 - 18 
19 - 31 56079 3 - 22 21 - 45 
20 - 42 12 - 13 116875 II - 70 
21 - 32 13- 48 120211 3 - 25 
22 - 47 13- 51 4 - 70 

ll598 1 - 14 13- 57 15 - 15 
1 - 68 13- 81 120357 3 - 40 
5 - 9 13 -106 123816 23 - 12 

11 - 52 13 -ll8 127499 4 - 99 
11 - 64 15 - 6 127712 4 - 88 
12 - 14 15 - 11 130434 15 - 10 
13 - 34 15 - 16 130985 13 - 25 
17 - 30 22 - 5 131713 22 - 23 
19 - 50 56121 8 - 5 138754 4 - 41 
20 - 53 17- 28 6 - 29 
21 - 51 56722 6 - 26 140470 22 - 15 
22 - 7 9 - 43 161351 4 - 90 
22 - 41 9 - 50 171485 18 - 18 

19944 1 - 39 13 - 3 172999 18 - 13 
22886 3 - 45 13- 90 176246 10 - 4 
25627 3 - 30 18 - 15 185052 10 - 2 

16 - 15 19 - 32 186758 5 - 7 
32042 1 - 59 20 - 43 5 - 15 

13 - 33 21 - 33 186759 11 - 50 
15 - 5 58207 4 -104 22 - 39 
18 - 14 59649 4 - 93 186921 13 - 24 
18 - 17 59659 4 - 97 186943 16 - 37 
22 - 51 60646 8 - 5 186944 9 - 13 
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1810A 

PART LIST AND PART LI ST AND PART LIST AND 
NO. INDEX NO. NO. INDEX NO. NO. INDEX NO. 

186950 1 80 257986 CONT 5 41 344015 CONT 9 55 
186961 23 - 2 9 - 54 345815 17- 24 
186967 6 - 16 14 - 3 355343 4 -100 
186968 23 - IG 263217 11 - 17 5 - 10 
187243 4 -106 265059 6 - 27 357995 13 -Ill 

5 - 24 286531 6 - 14 359018 13 -109 
5 - 28 301355 13- 74 359511 16 - 26 
9 3 302088 4 -117 359695 19 - 17 

23 - 4A 5 - 34 20 - 14 
187467 18 - 5 9 - 8 21 - 17 
188697 17- 10 16 - 24 23 - IE 
194719 9 - 30 302089 4 -116 360370 23 - 10 
196403 13 -101 5 - 33 360433 5 - 20 

22 -REF 9 - 7 16 - 31 
196444 22 - 49 16 - 23 23 - 4 
196466 22 - 54 302090 4 -114 361687 22 - 1 
196489 22 - 1 5 - 31 361938 22 - 22 
196642 22 - 50 9 - 5 363434 6 - 23 
205124 3 - 17A 16 - 21 16 - 36 
207293 17 - 23 302131 4 -118 367115 6 - 28 
207361 22 - 13 5 - 35 368222 23 - 5A 
207382 17 - 26 9 - 9 369207 13 - 31A 
208529 1 - 20 16 - 25 369214 19 - 49 

1 - 45 304676 17 - 16 20 - 52 
210428 16 - 8 313361 23 - 3 21 - 50 
210883 9 - 16 313905 16 - 30 369352 3 - 47 

16 - 34 316807 13 -110 375200 19 - 58 
18 - 9 316996 19 - 52 21 - 59 

210884 9 - 17 20 - 54 375203 20 - 57 
16 - 33 21 - 53 418835 13 -111 
18 - 8 22 - 45 438541 11 - 45 

210984 9 - 14 316997 17- 31 438546 13 -124 
16 - 38 317080 19 - 19 438549 13 - 62 
17 - 11 20 - 16 13 - 68 
18 - 6 21 - 19 438550 5 - 32 
19 - 27 317131 9 - 15 14 - 5 
20 - 38 317192 9 - 29 438551 4 -101 
21 - 28 317304 5 - 21 5 - 11 
22 - 31 320167 4 -120 438564 4 -Ill 

210985 17- 7 16 - 27 438567 19 - 14 
22 - 34 16 - 31 438570 21 - 14 

210986 17- 6 320451 17- 5 438571 20 - 18 
22 - 35 320461 22 - 33 438592 3 - 15 

210990 19 - 26 321196 5 - 22 438593 6 - 11 
20 - 37 322065 15 - 2 19 - 2 
21 - 27 17 - 2 20 - 2 
22 - 30 322266 9 - 18 21 - 2 

213536 16 - 30 322550 4 - 36 438604 3 - 15 
216076 19 - 35 4 - 63 442958 22 - 27 

20 - 23 4 - 95 444984 9 - 33 
21 - 36 10 - 15 472168 14 - 25 

221790 22 - 29 322551 9 - 22 472187 16 - 35 
222553 22 - 21 9 - 47 22 - 32 
234318 4 - 59 13 - 89 472729 9 - 42 

16 - 9 18 - 14 473536 19 - 48 
234329 13 -114 322767 6 - 21 20 - 47 
234340 4 - 48 16 - 32 21 - 49 
236849 4 - 13 322888 6 - 20 473582 22 - 44 
251283 10 - 6 326367 16 - 28 479318 9 - 10 
251989 11- 2 332620 1 - 11 491228 19 - 43 
252591 16 - 6 12 - 11 20 - 30 
253453 23 - IH 17 - 14 21 - 44 
253740 23 - IF 19 - 23 492411 4 -121 
255994 9 - 31 20 - 40 507144 22 - 26 
257187 9 - 51 21 - 24 507446 18 - 10 

10 - 7 332747 5 - 3 507796 8 - 4 
13- 91 5 - 49 509772 1 - 66 
15 - 3 334910 23 - lC 510468 19 - 5 
16 - 19 334921 8 - 6 19 - 8 

257188 1 - 41 10 - 9 20 - 5 
257189 1 - 24 18 - 11 20 - 8 

1 - 98 23 - 1 21 - 5 
3 - 32 334932 23 - 1B 21 - 8 

11- 48 338169 13 - 62A 512848 5 - 25 
16 - 11 13- 68A 513668 1 - 21 
16 - 16 14 - 27 1 - 46 
22 - 25 339036 9 - 12 1 - 48 

257983 3 - 18 342250 16 - 20 513669 1 - 50 
257985 14 - 6 342470 3 - 46 1 - 54 
257986 4 -112 344015 4 -113 517913 23 - 6 
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1810A 

PART LIST AND PART LI ST AND PART LIST AND 
NO. INDEX NO. NO. INDEX NO. NO. INDEX NO. 

520546 5 26 811600 CONT 14 35 2157349 4 -102 
523181 23 - 7A 14 - 35 5 - 12 
524928 22 - 9 811742 14 - 1 2157643 14 - 29 
526378 22 - 8 811751 23 - 35 2160790 6 - 10 
528011 13 - 7 811802 14 - 40 2160805 6 - 12 
528012 13 - 6 811804 14 - 41 2160951 23 - 14 
528013 13 - 4 811825 23 - 34 2162453 13 - 46 
528014 13- 5 23 - 40 17 - 1 
528404 1 - 35 811850 14 - 54 2162551 4 -100 
533372 22 - 46 14 - 54 5 - 10 
550578 17- 8 14 - 54 2162561 13 - 8 
553380 12 - 7 811851 14 - 56 2162666 1 - 81 
587814 1 - 82 14 - 56 2162959 4 - 4 
596211 17 - 4 14 - 56 2164097 4 - 82 
596458 17- 9 811864 14 - 49 2172092 13- 1 

17 - 9 811865 14 - 45 2172166 18 - 16 
17- 9 14 - 45 2173248 1 - 38 

597344 18 - 16 14 - 45 2175684 5 - 32 
598479 22 - 40 811881 14 - 50 2175867 13 -1038 
599557 15 - 21 14 - 50 2178469 23 - 128 
610083 4 -119 14 - 50 2181001 4 - 44 
612781 5 - 51 811896 14 - 53 4 - 53 
615354 5 - 27 813179 14 - 36 4 - 64 

9 - 1 14 - 36 2181002 19 - 55 
615818 3 - 2 14 - 36 20 - 49 
620093 5 - 46 813194 23 - 37 21 - 56 
620381 17 - 34 813197 23 - 36 2181004 1 - 9 
631769 22 - 14 813338 23 - 44 1 - 15 
645018 23 - 12A 813549 23 - 20 1 - 18 
731626 1 - 4 813550 23 - 19 1 - 32 

1 - 22 813681 23 - lOA 1 - 34 
1 - 47 813801 23 - 17A 1 - 37 
1 - 49 813802 23 - 18A 1 - 43 
1 - 51 813803 23 - 41 1 - 53 
1 - 55 813804 23 - 43 1 - 57 

14 - 9 813805 23 - 41A 1 - 62 
731627 5 - 37 813806 23 - 43A 1 - 64 
731629 19 - 12 813807 23 - 418 1 - 70 

20 - 12 813827 23 - 16 1 - 72 
21 - 12 815263 14 - 48 1 - 74 

734483 19 - 39 815963 14 - 46 1 - 76 
20 - 27 815964 14 - 47 1 - 85 
21 - 40 827840 12 - 3 1 - 87 

738166 23 - 26 827841 12 - 9 1 - 89 
738198 23 - 33 836978 13 - 83 1 - 91 
738199 23 - 26A 1071644 22 - 3 3 - 21 
738254 23 - 29 1077722 18 - 12 3 - 34 
738255 23 - 30 1090873 1 - 97 3 - 37 
738256 23 - 25 22 - 11 3 - 39 
738257 23 - 31 22 - 24 3 - 43 
738259 23 - 27 1092019 6 - 13 4 - 24 
749033 12 - 4 6 - 19 4 - 38 
760259 23 - 23 1092125 11- 66 4 - 46 
760260 23 - 46 1115973 7 - 3 4 - 84 
801652 22 - 37 1138818 9 - 37 4 - 86 
811090 9 - 45 2100264 6 - 24 7 - 2 
811363 14 - 39 13 -115 9 - 27 
811417 4 -101 2101089 13 - 18 13 - 11 

14 - 37 16 - 12 13 - 14 
811423 14 - 10 2101325 22 - 36 13 - 30 
811426 14 - 2 2101495 6 - 18 13 - 37 

14 - 55 2102151 13 -113 13 - 39 
14 - 57 2111232 5 - 30 13- 42 
16 - 5 6 - 17 13 - 44 

811427 14 - 31 9 - 4 13 - 50 
811441 14 - 52 2121379 11 - 32 13- 56 
811442 14 - 32 2121393 11- 46 13- 76 
811476 14 - 13 2122113 10 - 5 13 - 78 
811481 14 - 15 2122261 23 - 8 13 - 80 
811483 14 - 12 2123393 23 - 7 13 - 85 
811486 23 - 17 2125963 1 - 40 13 -102 
811487 23 - 10 3 - 31 13 -103A 
811494 23 - 18 17- 25 13 -105 
811530 14 - 4 2125974 3 - 26 13 -117 
811534 14 - 19 17- 15 17 - 21 
811536 14 - 14 17- 29 2181005 4 - 40 
811553 14 - 11 2129508 11- 44 4 - 77 
811555 14 - 18 2154885 18 - 1 6 - 4 
811556 14 - 16 2156757 17- 32 6 - 25 
811600 14 - 35 22 - 18 9 - 20 
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1810A 

PART LIST AND PART LI ST AND PART LIST AND 
NO. INDEX NO. NO. INDEX NO. NO. INDEX NO. 

2181005 CONT 9 51 2195110 12 15 2195981 13- 61 
9 - 59 2195111 12 - 10 2196011 23 - 32A 

2181006 5 - 18 2195116 13- 79 2196079 23 - 268 
2181001 6 - 22 2195111 13 - 10 2196088 23 - 28 
2181008 3 - 28 2195118 12 - 1 2196089 23 - 32 

5 - 44 2195119 1 - 95 2196096 13 -119 
2181011 4 - 21 2195180 1 - 95 2196104 3 - 23 
2181012 4 - 33 2195181 1 - 95 2196105 3 - 23 

4 - 81 2195183 11 - 20 2196106 3 - 23 
4 -109 18 -REF 2196204 14 - 60 

14 - 21 2195184 18 - 20 14 - 60 
2183341 13 -121 2195190 1 - 73 14 - 60 

13 -121 2195191 13 - 55 2196225 1 - 69 
2183350 18 - 4 16 -REF 2196345 3 - 20 
2183500 18 - 2 2195192 16 - 39 12 -REF 
2183611 13 - 13 2195193 16 - 1 2199014 11 - 10 
2183612 13 - 29 2195199 3 - 17 2199038 11 - 1 
2183613 13 - 10 2195201 1 - 84 2199042 11- 6 
2184182 23 - 13 2195202 1 - 84 2199060 11 - 11 
2190116 23 - 31A 2195203 1 - 84 2199061 11 - 13 
2190971 1 - 29 2195204 1 - 84 2199063 11 - 14 
2190912 1 - 27 2195205 16 - 17 2199083 11 - 15 
2190913 1 - 26 2195207 16 - 29 2199129 4 -101 
2190914 1 - 25 2195212 1 - 3 2199132 9 - 21 
2191006 1 - 23 2195261 13 - 27 2199133 9 - 23 
2191001 1 - 28 2195282 16 - 40 2199134 4 - 18 
2191846 4 -115 2195284 13 - 84 2199138 9 - 25 

9 - 6 2195296 13 - 86 2199160 11 - 36 
16 - 22 2195313 1 - 86 2199161 11- 31 

2191819 13 - 88 2195314 1 - 90 2199163 11 - 35 
2191880 13 - 88 2195385 1 - 5 2199113 4 - 91 
2191881 13 - 88 2195392 1 - 8 7 - 13 
2191882 13 - 88 1 - 11 8 - 12 
2192501 23 - 29A 2195400 11 - 54 2199194 4 -108 
2192539 13 - 63 2195416 1 - 92 2199249 9 - 24 
2194603 1 - 19 2195411 1 - 92 2199251 6 - 1 
2194630 13 -103 2195418 1 - 92 2199255 8 - 1 
2194631 1 - 44 2195419 1 - 92 2199251 8 - 9 
2194619 1 - 19 2195421 1 - 65 2199258 8 - 9 
2194131 12 - 5 2195433 13- 31 2199210 9 - 34 
2194948 1 - 11 2195482 23 - 11 2199212 4 - 51 
2194949 1 - 61 2195581 1 - 33 5 - 54 
2194950 1 - 42 2195589 3 - 4 2199214 5 - 48 
2194951 1 - 31 3 - 6 2199276 5 - 1 
2194968 1 - 56 2195590 1 - 15 2199279 5 - 52 
2194910 1 - 63 2195592 1 - 7 2199281 5 - 43 

1 - 88 2195594 1 - 6 2199288 5 - 50 
2194984 1 - 58 2195595 1 - 10 2199291 6 - 6 
2194989 1 - 60 2195596 1 - lOA 2199312 5 - 36 
2195038 13- 69 2195615 13 - 43 2199329 7 - 5 
2195096 1 1 2195616 13- 75 2199332 1 - lA 
2195100 1 -REF 2195611 13 - 32 2199316 4 - 92 

3 -REF 2195618 13 - 35 8 -REF 
13 -REF 2195619 13- 38 2199379 4 - 83 

2195102 1 - 18 2195620 13 - 71 2199380 4 - 96 
2195103 3 - 21 2195621 13 - 45 2199386 4 - 92 
2195104 3 - 21 2195622 13 - 41 8 -REF 
2195105 3 29 2195623 13 - 36 2199387 5 - 53 
2195106 3 33 2195624 3 - 44 2199391 4 - 81 
2195101 3 - 38 2195625 1 - 93 2199399 11 - 22 
2195112 11 - 20 1 - 93 2199401 8 - 10 

18 -REF 2195630 3 - 14 2199402 8 - 10 
2195114 18 - 20 2195632 1 - 52 2199411 5 - 5 
2195115 13 - 15 2195641 3 - 16 2199417 4 - 17 

14 -REF 2195643 3 - 48 2199427 4 - 18 
2195122 3 - 36 2195906 13 - 64 2199429 n - 19 
2195124 3 - 42 2195907 11 - 19 2199440 9 - 40A 
2195145 3 - 35 2195908 3 - 11 2199447 5 - 23 
2195151 14 - 33 2195909 3 - 12 2199480 9 - 39 
2195156 13 -104 2195910 3 - 13 2199497 11 - 38 

11 -REF 2195911 13 - 11 2199498 11 - 23 
2195151 11 - 22 2195912 13- 65 2202918 14 - 42 
2195158 13 -104 2195913 13 - 16 2202919 14 - 38 

11 -REF 2195914 13- 61 14 - 38 
2195159 13 - 49 2195915 13 -108 14 - 38 
2195162 13 - 12 2195916 13 -108 2204000 11 - 41 
2195165 13 - 21 2195911 ' 13 -108 2204001 10 - 16 
2195168 13 -116 2195919 11- 3 2204009 11 - 65 
2195169 3 - 20 2195921 16 - 7 2204013 11 - 67 

12 -REF 2195952 13 -120 2204018 9 - 52 
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PART 
NO. 

2204022 
2204024 
2204025 
2204028 

2204030 
2204031 
2204035 

2204037 
2204040 
2204043 
2204045 
2204046 
2204041 
2204048 
2204050 
2204052 
2204053 
2204056 
2204060 
2204061 
2204069 
2204013 
2204016 
2204082 

2204083 

2204085 
2204106 
2204116 
2204118 
2204120 
2204121 
2204121 
2204128 
2204135 
2204136 
2204139 

2204142 
2204143 
2204146 
2204141 
2204158 
2204160 
2204165 c--

"'---

LIST AND 
INDEX NO. 

9 41 
23 - 22 

8 - 11 
4 - 52 

11 -REF 
11 - 61 

4 - 80 
4 -102 
5 - 12 
4 - 56 

11-71 
11 - 28 

4 - 58 
11 - 49 

4 - 60 
11 - 25 
11 - 68 

4 - 41 
4 - 45 
5 -- 42 
4 -103 

11 - 31 
11 - 21 

4 - 65 
4 - 66 
8 - 8 

10 - 11 
8 - 7 

10 - 10 
5 - 6 

11 - 53 
8 - 3 
8 - 3 
9 - 48 
9 - 46 
4 - 50 
4 - 51 

10 - 14 
10 - 12 

4 - 85 
10 -REF 
10 - 3 
10 - 8 

4 - 19 
4 - 21 
5 - 41 

11 - 29 
6 - 8 

10 - 13 
2204161 10 - 1 
2204113 6 - 3 
2204176 8 - 1 
2204181---------tt--=110 
2204183 4 - 68 
2204189 4 - 31 
2204195 4 - 30 
2201402 4 - 42A 
2201-505 11 - 26 
2201531 11 - 33 
2201543 11 - 8 
2201545 11 - 40 
2201546 11 - 13 
2201552 4 -123 
2207592 11 - 18 
2207593 5 - 4 
2201603 11 - 5 
2201604 4 - 54 
2201605 4 - 55 
2207611 5 - 38 
2201630 4 - 43 

2201632 
2201633 
2201634 
2201635 
2201636 
2201631 
2201638 

2207639 

6 -REF 
6 - 30 
4 - 428 
4 - 42 
5 - 13 
5 - 11 
5 - 14 
4 - 43 
6 -REF 
5 - 39 

PART 
ND. 

2207642 

2201643 
2201644 
22D1645 
2207610 

2201611 

2201612 
2201613 
2201614 
2201615 

2201680 

2201100 
2201107 
2201108 
2201109 
2207110 

2201113 
2201714 

2201115 
2207711 

2201960 
2219001 
2219003 
2219005 
2219006 
2219010 
2219015 
2219027 
2219034 
2219035 
2219036 
2219038 
2219048 
2219049 
2219056 
2219062 
2219064 
2219066 
2219069 
2219075 
2219091 
2219092 

2219094 
2219104 
2219116 
2219140 

2219141 
2219142 
2219143 
2219144 
2219145 
2219146 
2219151 
2219154 

2219155 
2219156 
2219151 
2219158 
2219159 
2219160 
2219161 
2219110 
2219116 
2219118 
2219185 

1810A 

LI ST AND 
INDEX NO. 

4 - 31 
5 -REF 
4 - 22 
5 - 5 
5 - 42 
3 - 8 
3 - 9 
3 - 10 
4 -REF 
4 - 23 
9 -REF 
9 - 28 
9 - 40 
4 - 25 
4 - 8 
9 - 60 
3 - 8 
3 - 9 
3 - 10 
4 -REF 

11 - 60-
1 - 11 
7 - 1 

--- 1 - 10 
1 - 4 
1 - 9 
1 - 1 
4 - 69 
1 -REF 
7 - 12 
1 - 6 
1 - 8 
5 - 19 
4 - 15 
4 - 35 
4 - 28 
4 - 26 
9 - 56 

11- 3 
9 - 11 

11 - 42 
11 - 55 
11 - 20 
11 - 21 

4 - 16 
4 - 14 
4 - 61 

11- 24 
4 - 16 
4 - 32 
4 - 12 
6 - 6 
6 - 5 

11- 51 
11- 63 

4 - 20 
4 - 49 
6 - 15 
4 - 10 
4 - 14 
4 - 11 
4 - 5 
4 - 6 
4 - 1 
4 - 9 
4 - 3 
9 - 41 

11- 16 
11- 30 
11- 9 
11- 1 
11- 4 
11- 12 
11- 34 
11- 39 

4 - 62 
4 - 15 
4 -102A 
4 - 34 

11 - 51 

PART LIST AND 
NO. INDEX NO. 

2219186 11 58 
2219181 11 - 56 
2219189 11 - 59 
2219190 4 -108 
2221451 14 - 34 

14 - 34 
2242305 3 - 24 
2242306 3 - 24 
2242323 13 - 12 
2242324 2 - 6 
2242325 2 - 1 
2242352 2 - 10 
2242359 2 - 5 
2242316 1 - 36 
2242317 2 - 1 
2242318 2 - 9 
2242319 2 - 8 
2242380 2 - 3 
2242381 1 - 30 

2 -REF 
2242382 3 - 1 
2242443 11- 13 
2242900 1 - 17 
2246217 18 - 21 
2257133 9 - 19 
2257135 9 - 26 
2257136 9 - 35 
2257131 9 - 58 
2257139 9 - 61 
2257195 4 - 39 
4116484 20 - 39 
4116494 19 - 22 
4116496 21 - 23 
4120111 18 - 13 
5212727 11- 43 
5214361 20 - 20 
5214368 19 - 20 

21 - 20 
5214546 19 - 9 
5214548 20 - 9 

21 - 9 
5214556 19 - 28 

20 - 34 
21 - 29 

5218319 17 - 10 
5241187 23 - 9 
5261010 11- 12 

19 -REF 
5261020 11 - 18 

21 -REF 
5261050 11 - 11 

20 -REF 
5261067 21 - 21 
5261089 19 - 21 

21 - 22 
5261098 20 - 1 

21 - 1 
5261118 19 - 1 
5261128 20 - 21 
5261165 19 - 29 

20 - 35 
21 - 30 

5261161 19 - 30 
20 - 36 
21 - 31 

5261610 17- 12 
19 -REF 

5261620 17 - 18 
21 -REF 

5261650 11 - 17 
20 -REF 

5261935 19 - 16 
20 - 13 
21 - 16 

5311431 12 - 8 
5313928 14 - 24 
5319854 1 - 2 

16 - 13 
5319888 4 - 61 

13 - 41 

X-5 



1810A 

PART LIST AND PART LI ST AND PART LIST AND 
NO. INDEX NO. NO. INDEX NO. NO. INDEX NO. 

5323493 16 29 5374689 CONT 20 50 5761908-CONT 21 25 
5343044 13 -130 21 - 57 5761909 19 - 54 
5349887 14 - 22 5393041 13 -123 20 - 48 
5349888 15 - 18 5393042 13 -123 21 - 55 
5349929 4 - 79 5393056 13 -122 21 - 58 
5350006 6 - 7 13 -122 5761913 19 - 46 

6 - 9 13 -122 20 - 45 
11 - 69 5393057 13 -122 21 - 47 
18 - 3 13 -122 5761935 19 - 6 

5350012 13 - 71 13 -122 19 - 7 
13 - 73 5404466 13 - 99 20 - 6 
16 - 2 13 -129 20 - 7 
16 - 3 5404467 13 - 98 21 - 6 
16 - 41 13 -128 21 - 7 
17- 33 5404468 13 -96 5761936 19 - 25 

5350020 12 - 6 13 -126 20 - 22 
5350092 1 - 83 5412817 23 - 45 21 - 26 
5352960 23 - 24 5700484 11 - 72 5761938 19 - 3 
5353296 14 - 8 5708947 22 - 15 20 - 3 
5353301 13 - 19 5709490 13 -101 21 - 3 

13 - 28 22 -REF 5761943 19 - 15 
5353851 23 - 15 5712309 19 - 33 20 - 19 
5353852 23 - 7B 20 - 32 21 - 15 
5353853 15 - 12A 21 - 34 5761966 19 - 53 
5353854 15 - 12B 5761724 19 - 22 5761967 21 - 54 
5353858 23 - 50 5761725 21 - 23 5761968 20 - 56 
5353867 13- 93 5761729 20 - 39 5761976 19 - 51 
5353869 23 - 51 5761763 19 - 59 20 - 55 
5353880 23 - 48 5761764 19 - 45 21 - 52 
5353896 23 - 49 5761765 21 - 60 5761977 19 - 38 
5353902 13 -100 5761766 21 - 46 20 - 26 
5357051 15 - 7 5761767 20 - 58 21 - 39 
5357052 14 - 30 5761768 20 - 44 5761979 19 - 42 

15 -REF 5761779 19 - 11 20 - 29 
5357054 14 - 20 20 - 11 21 - 43 
5357056 14 - 28 21 - 11 5762093 22 - 38 
5357058 15 - 22 5761793 21 - 13 5762156 19 - 41 
5357059 15 - 4 5761794 20 - 17 21 - 42 
5357063 15 - 9 5761796 19 - 47 5762215 19 - 40 
5357064 15 - 1 20 - 46 20 - 28 
5357065 15 - 12 21 - 48 21 - 41 
5357066 15 - 8 5761798 19 - 57 5762445 22 - 28 
5357067 15 - 13 20 - 51 5800604 23 - 21 
5357068 15 - 14 5761904 19 - 36 5800605 23 - 21A 
5357069 15 - 17 20 - 24 5800610 23 - 21B 
5357135 15 - 20 21 - 37 5800634 23 - 21C 
5357136 14 - 23 5761905 19 - 13 5800656 23 - 42B 

15 - 19 5761907 19 - 34 5800657 23 - 210 
5362163 12 - 2 19 - 37 5800660 23 - 42C 
5362301 23 - 38 20 - 25 5800671 23 - 42A 
5362303 13 - 95 20 - 33 5800674 23 - 42 

13 -125 21 - 35 5802216 14 - 59 
5362304 13 - 92 21 - 38 14 - 59 
5362306 23 - 47 5761908 19 - 24 5802225 14 - 58 
5374689 19 - 56 20 - 41 7320365 13 - 26 
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